N

3] 2
7 j<1§

FOBBIRIT A AT (EASIHZ
A, AAEBE S, AR BAE T 4]
LB 3P 522 AR, A
FFALMRE, LA FR2E. Q7 AR eRah
WIS SRI-BRATRR, BA51
1 AH o

PROLOGUE

Thanking you for you purchase our products
sincerely,please reading the manual book before
operation,the book introduce some points how to
operate,maintenance,and safe.Please keep it
carefully for reading in the further;you will be not
informed if the file has been revised.Please set
sample as standard.



+ 5 RIAHE M LR 2 B Tl 22 404,
EERENNZHE, BFARE<ATENZEER>TERIRRA,

TN EEHEZ—, BAZENSMREITEEHTEHMGMHIITERE, ﬁ'ﬁz;”bgﬁllﬁfﬁﬁg
SlEZMIER, FMUBEAERIRIIPNABREZARHNRZEREMRNEST, EMtERARES

1‘}"&0

ATENZEEH

[1] Z£EAMIRCEEEX

AR UG I A5 8 7= e (o I O AR IE R 2210 502 240 T M0 22 i E i b e T 7=, B b I8 I ot A 52 B g SR 2
FRTELEEWMR.

fric

A
A

MR ZAMULFRICTEIT T HIRRIE, BERIIEARFETHES,

@

MRZALARCTEIT T IHIRIRE, AURSSIBARZHRERREHRIT,

I:I:l'
et

HESIFEE=
f ..................... 1?(?‘?%(&)%1—' “r_‘z;iir-glj » .
AR S R ORI E L T IN A .
(B, ZEdmEEE R S )
® ..................... ZHE(Q)RT ‘B .
9 ..................... ZHE (@)RTFE W .
(2] R T TR 3 3R R A IR R S S B S BRI

(Blan, ZEBWEZEEZR “BAFER" )




[2]

ZEFTEEM

A &%

FIFERBEERN, EXARBEAXFBEREFHIMNBELLTE. ELERLIME. BITFERNEE.

MR TEERBENRBERENARES,

o 3 s
~ e 1
I.I =

1SN

& H

E7 )

I 8% 52 76 38 B S TR (AN 5 SRR ML) B Bt HE 1 A
ARLENHL,
BESTIET SR NS B IEFRIRIE.
SN ERFEENKEEENTFHRERE
BI£10% ARBIERETER.

B KR E B S S R g 2N B IEFR IR 1E.
HEFENAKTEIVMEZERE. BFEFETR
SR MEELN R IEFIRIE.
EHR=SHHSEN K TEIVAERNEES
B, ERTESHNESETBARESSBEINM
BIETEE.

INMERENESC~35C MERNER.

KBS HES T M ANAY IEFRIRIE.

HXHEE M E 45%~85% BISEER, FHIZEER
AEEREBENFETER., FTRISIEHINE
MEBST NENVBEFEIRE.
F—%4EHEEXNMER, XABRBEFX. Fi5E
BEINEELRT. SEATESEINEDIR
IERRIRIE.

g2

Ax
ax

N
0
o

O
A

HIEREFIN AR AN R T RED.
BERUIAESRSEWAR#ITRSEL.

HLNMRE LA 160kg.
BEAREREENE, RTEEYNMFET
EEENSE.

MRHAAILRBIZNIE, S5IEBERERTES
HH R E

LT IEFEEERIE,
MRIRRTHIBFX, ZONANESSEZH.
SELNHNSLBITa B R, B A WFHITIRIE.
AMEEDNLETHRET, BFAERNELE
anE. MEELNN K ETE, OV LBERME
EIERZ SN BIRIREE.

WA .
ERELFE, EEMMEBIRMNENRE.
MAERENEEESEHNBEZD 256mm LS
. B FELESHARKBFITEEST
=,

® LSRR KRB B ER.
BENKERDIEEREREER,
MRERFPERO TS, WAIZEE /MR,
EETEERH.
THEAMSEIFRER 84cm UTHIES. MR
THEEEE—BXETEHENNEAT. TEMF
WEE LR AEIN: DTSR
1 i) v B B A, S BT AR P AR AR 3P F
E%, UBpiaEimk EimENRPBUEERKL
XE5EEZRMRE.
FH, AR HEEHTERA. BNS5HERAE
g,
BHREILEEREMMT.




: 3 i
iTE
15N

58 4]
CS)ﬁ%%MﬂW?%%ﬂ&éﬁﬁﬁwmkﬁﬁ MEERE RIS, WEZEZ MR
. EEREER T,
Cg)mﬁﬂM$ﬁm$@%m%MEM§mmﬁo ATRSEN, EERAKEDNZE . ERBE
e
(& SR ANHLET A S AR B ERSS . MRRLRZILELZEZEMEREIDN, SERA
MBFEIRIPRE, BISARSAERE. HiH S E&EREGIIRIT .
BT a2 M NIRE B GE. ﬁ S4B, REMBETEBESIEDESE
&4 THE R, SRR, izl L. BARSSEARZHBEDN
SRR T MBS FLN, EONNELERZ4G. 27
I =1 1 MRENNRIEPREIRNE, BREIRERE
N E ot 1t Kanio) BEREZFRENSK. NIBVIEEIE. RFE
CEEINAER, AR S5MEBEERZIFINHRRARKER.
NRLELIYL HIAE , 355 WA 5 B =i 159
B ARARBER,
=
18 ri=|
BRI L AR IEFE, 15 /B 398 R e, S S RBUT R P IREIR T
ENMBERTHIBIT L, SONHELERT B, MR HR S ENRPSEEREKL,
1%, XEIREXNER,
B, AEAREHFEESNA, BTNL3|EEt
FRESS,

BHREILEETEMMT.

G ipF B E

REZTNGREAR NS A GEHITE LR 4 c SN KB TRZER . ERANFHITRE.
f&. RFEMQE. AIMEEDNLETHRET . BRERNELSE

ERSHELNESE. RENRSEERNIEE a0, WEELNKETE . EGNLBERHLE
B ST AR, EENZHHENNRIANIERE.

o TEIRE . . FETames A\ ELTELEERAMSERCHTAEN, 5
B BN % 2

BNRERT BB FF KR SANMELSBZS. 0 FEALEIUAREENERTHBYE.
- BE . FRMEE

. ERERZSRENN RTFHELRIPEE PABREEE. BES0
ERE . ERENEEEMERSHEE TS, REERILE ARERBERNLERA.
EWFSIE HEEHRIEH TS 0" HIE, REZ BT X2 )AL 1T 23 T 5| AV B2 LN HLR

TR EREERER.




[3] EERE

* HEGH LA TIEERE.
YEREONRT . HETFIRE LRI,
MRIRERBESEM A, BNREHAARDEZHAKER.

1

AR B Af B 2 AER

AEEMSSNT, AFIET S | Mg aais £ ST, BIRIERD IS B e . FTRLTESR
Céﬁ‘ﬁéo EREGY. 55370T | EINIRE ESFI0 S, tREFPES R EHTEDRE.
Moh—ERTIIL, AFEEE. BT RIS M TR FiRED,
AGEFAHR ADAN HLet RO A 1T R B T

Hazardous voltage |Hochspannung Un voltage non adapte  |Un voltaje inadecuade A CAUTION

will cause injury. verletzungsgefahr! provoque des blassuras. | puada provocar las - — -

Turn off main switch E;‘be tﬁ:ﬂ:g: :'fsd:: d Eteindre linterrupteur et |heridas.Apagar el Maving parts may cause injury. Operate with safe-

and wait 5minutes warﬁan sie 5 minuten, | 2tiendre 5 minutes avant{interruptor principal y ty devices. Turn off main switch before threading,

before opening this |nevor sie diese
Ccover. abdeckung offnen.

d'ouvrir le capot,

esperar 5 minutos antes

changing bobbin and needle,cleaning etc.
de abrir esta cubierta.

ZEe%E:

PERR
HERANILEH A REERFIE. Eak =1

PRERATREHP E

BisE

X HFEBikE

B E

4 PE W . Z?\“z‘

ISR E L ERE SER MBI ER EFFE:ﬂli

R&

5 2— #FE®RHE

REFL

AP E

=

$PBRER ! /

,2—_—/*'_:;"-—-"_;'

oo

biak -1




FREx R TR E




1 2 BB 2 ok = N 21
s T2 BRI e 21
3. LRI i T-3, PHHTBI K oo s 22
A, BEETTIE oo 4 T4, ERTIE S T oo 22
4-1. SKHIE e BRI HRBE 55 i 4 T-5. FHEBITETE (oo 22
A0 BRI 2 TT T e 5 T-6. HLEH IR e 22
4-3. I FOas 2N Sk 0 S B R 2 s 6 R 1 OO 22
4-4. BN R LTI e 6 — s
b BB e ; 8. FRAEEEE 23
4-6. WRERIILIE T e 8 8- 1. BRERTEITTIEE (oo 23
47, B RN2S S G W E T oo 9 8-2. LK FM RAVIAEE o 24
ps PR SE 10 L 24
40, BEHGIHITE oot 10 B TP LTI I 24
] 8-5. BRI FEHBIVTEE e 25
4510 BEIH o 11 .
411 BTN o 12 8-6. \%l‘ﬁ%ﬁﬂ’ﬂlﬁ%& ..................................................... 25
8-7. FERR SR MU Lo 25
D, GEL BT AER 13 8-8. MMM T RAIEE ooooooeoeeeeeeeeeeeeeeeeeeeeeeeeee 26
51 WL 283 DT e 13 8-9. B JIHIAL B THEE oo 27
5-9. 9 Ve IS FF BB NE T e 13 8-10. BN JIFIE IR TTE (oo, 29
53, TR G L i, 14 811, FIRARMITHEL i 30
54, JIRERIIGEER T i 16 8-12. MK EIIZ R ML B e 31
5-5. IRINEMI T e 17 8-13. MR E AT FRAIAS T 31
56, ZEZTE T oo 18 814, JEM EFERIREE o 33
5-6-1. JRZRMITE T oo, 18 8-15. B E JTIIEEE oo 33
T2 IR 19 Q. BHEEARIE ..o 34
(R 55| [ 19
6 1. LI TTIE (oo 19
6-2. EETFRIMIME R T i 20

6-3. FEH T REIME T 5 e, 20



1. FEFHHR AR

1. EEFTHHRBRN

1) #EIRR RERPEE
2) CEFFRAN (12) iR
3)  HPEIFX (13) iR
4)  JERIFx (14)  PRLAFPI I
5 BaiIFx (15) Lk
6) PRI

7)) I

8) HR{E#E

9) HEMITR

0 F#

1) &R




2. Jig

2. Mk

w2 AL

JK-T6040/]K-T10040°F- 4% L FE- 5% 52 21141,

55 Sl JE =V R
2,300t pm

oW % 4 WO
)

% ¢) R~ (X XY

£ K600X 400mm/1000 X 400mm

5!

S TR ) By -

) BRI A (b b B ik BK 5l )

Bt U hil IR 0.05~12. 7Tmm
Bt # A7 500, 000 % (%)
74 PN Bl # 20, 000 %t (1 MFEF)

17 fif v] fe 4% 20 19 K IR

WA : 512 F s (%)

| & H B OE T B

22mm

LTI /G & S 7 A

2~4.5mm. 4.5~10mm 5% 0 (A3 HF 3mm)

o m B R

I 2 R RAR (PRI RR 55 30)

H 2 S ' PRfE 3£

) 2 S ' PRfE S £

Hoor BOF B 999

({7 N T & S 9

4 %N AC il Zy ik 750W

H, i LR 220V, 3 #H 220V / 380V / 400V 500VA

= JE h

H¥

0.5 MPa 1.8 I/min

XOMIER MR BN, B0 A0k A SR 2 RO RN OB A BT AR



3. TEEHRMIE

3. TYEaRINTE

- LYEGHRIVEERNIL 50mm. REM R &N ER, HFEHEEINNED .
o I RAR R, TS T BE i AR S SR 20 ML RO RIS .
« THRAIATE GIAE R B ITALI 10mm DL b A Ry dAH S T 5 AL, W nT 6 2 51 4 20N RY iR 1 «



oy -
4.$R&TLA
SEE=
A IE =2
S Rg ok |:ot sk N E e 23| THEAMSESER 84cm UTHIES, MET
EaiTE—BAETEEONET. 2ERZGHR
EEANTEERBSTWARFTRSEZ. SEANHUIRIARIRE,

SELIHRBLH 160kg, BIMESA KB TRORAST , EFER S E44]
HEARENEENS . RELHINIALTIE Bl MEEINKETE, SN AEELN RS
AENBE. SRR R
MRAATRIENE, B5ICRAERTLRG QY ARKUEEERENIMED 25mm LML,
HOIRE. B5h. FEAETHEHRAFTEEBLE.

O
0 A LEONHL KB TEIRER . BAWNFHITRE.
0

LR, AT EEEBR. Q asiexsammnme.

SRR T MR . SO NIEL SBES. B,

MRBGERE MO TIES . MEZEE IR BRIETHE . REAMRAEORE.,
ERLF AR, @ rcnstrosrnsnens

[ k:pauanTes ol |
HE5 N T [ 4-2. BRI 050: | iy 21T .

| BpeawanTea rETRONE
T bR ISR [T 20115150 H S aui e 217 .

4-1. FKEPEE REIEBRIR A

A TEINLE A TIES EIRAETE
HORURS . SERE Skl s g (1) [2 4]
FEklE (2) [2 Fr 197K




Yk
4, BERE

. EHIENRETE

=
AIE =2
EAEHIAERE, RETELTHBALLRTER.

A, BEEFAMEEHIERE.
=it B MBI R SiE s HI SRR R R,

* IR ZINLC ZEARAE LIE S B,

@ B R RISk

= T ¢ (FASZ% [ 4-5. 520010018 R I
i NJ i | Bk )
QWL (3)

e i

@ _@]%/—(4) ) Pl

1
2) R[4 1]
3) I [4 F]

(

i . %% - E
“ (

(

AX342G (a)
p7 ) B (4 ]
A — /. LI N " ; W[S/\f
= | ~|
e " EE]

4 TEHIN S B (1) R 2035 7 B 45
10mm DL E&L. 25056 (1) 26 A
BEHOTE, S s 2IpLr R RS

= .
10mm KLk - et
B —

™~

(@]

[ CLLCLLE CELCLLE

CCTCCTE OO \
)




4-3. MBI KB IFERNRETE

=
'

=z

g\\\—4@
=

(1)

(2) RIEET[4 1]
(3) ithaE

(4) SKEB SR
(5) &2 Frl
(6) seasE e [2 Fr]
(7

5
6
7) B2 1]

1. RPERZINL L4 TIEG L.

GEE]
- EMEH M EGR BT, R Ak
Z0HL.

- RN R THES B, 1

= ZIE AT

I BRZIN KR TAEG Z IR A H]
S gisk 22k

DN AR 2N L P R 2 ()
i 2 Bl 4 (a) M A2 2L
SKHS S P (b) 1 _F 1

D2 eI R AR T (d) AS A 4
FIAE NS HEIE (b) .

1) MRz (2 4]
2) BHERISZ (2 4]
3) bl [4 A

4) S [4 ]
)

(
(
(
(
(5) 2K [4 4]



///////,, 2. BINLCERITIES LR, 7RIk (6) Fiskid (7).
wafJ. * JFHIBE RS (6) FNH B (7) 2615 56 Sk 0 52 P AT (8) I
7 SR, AT B R

o ® @ 3. S ST (9) B i Sk M S PERE (10) 1R FLRT S i S 4

FF(8) B (£) , H— B HBIRI LA S #4E3 (10) O T —
B

* U RSK S SRl (9) ARRE G RE K SCHE AT (8) FUAY
() IR, R SKE S AT (8) Y Ik BT I N BD)S
PR ACK S SCHEAFRE (9) .

4-5. AN KET R EENTE

AFE
A SN LB T RderT, 15 A WNTFHITIRIE.

FIMEELAN LB THRET ., BAERNEELV. MELNKEFE. BINKBEZFIH EZERZHEL
LEAMWIRIT R RE .

LELNNKBITRY, W E A AR SR (1) ME LS

MRFEAENSE, ELNBENEMERRGTFEENRR.

WA EMRE . F—EEMEETFE().

ARG (0) BBAYIE LRI KPR KBRS (V)M TIE A S REFIE, MAZHHIRE,

SELNHL K ER B TR AT AT
STHETHREE.




J

)

W)
)

a @ /
)\ (7

/

) Rl .

wy

D] ') \_____
L YD) 5

L. B REEZINLKHS O SR ST (1) R HL i 1 e fr s (a) FORLE .

(2% [4-5. S2WLLIE N R ERNTTE])
GER] 200K R,
2. frBBET (D) [ 2], T K AR (3)

THE i 4 s AL .

9

{11
(12)\ g
(10)
(6

HiERRRREXIE
L #0 R B9RZIK,

3. REDR (8) .

PR i SCPE[L ATR]
Hufel

4

(4)

(5)

(6)

(7)

(8) W=

(9) G2 4]
(10) M=% D
(11) #&[2 F]
(12) $41E E[2 A7)
(13) W[4 ]
(14) &[4 1]
(15) SR (4 Fr]
(16) MZEE[4 4]
(17) =AU
(18) 15T

ES 2,

o
M
alt

W= (8) )5, Keae Nk
.

I

(Z75 [ 4-5. 82N LM E R RSk
ik ])

Neh |

R

W
W



EHBEERE

=HIE

(c)

FERE R ]4H

I HLZR R (1) [3 & (a)
FLTEI T TR FLER (b)) , SRAERLFAR (
e RS .

(1) HZRK[3 1]

(2) RIEET[3 4]

c)

<EBZHIFHIN>
1. T2 R 2 2N K EBE R

(2% [4-5. SRZINLLHE T I
kL)

- WHINA B N B AR I DL
- KON SR, KL,
- SR TT R SCH AR AR (3) L AR

FrEBEEERET(4) [24 1

[EE]
T K BB ER (3) . A
Ase Y/ B eI E i YN 3 il
N

AR PSR, S A T

(5) [8/~] #%. JEINHHMIARLE
RGN A s TR



4-8. FERIRAY R ETFTIE

S =i
A}E =

ATRERN, EERAREDNZE . BRERIPEE,

MRAKRRZEXLELZEXEMEREIN, ZERASHEREDIITIR.

(1) 4R AR
(2) #8 [2 K]
(3) 157 [2 4]

W LEE (2) 1T EIRE ()
SRR S,

10



o sl
4, BERE

4-10. i

S =i
AEE&

TGRSR BN LRI,
IFIRERBIFF X . EONNELSHZN.

ERIAE R B, SYBIFRIPERIEIRIPFES . UBGEEME B RENRPEAERK L. XE5EX

RKEYRE.,

Ao, EEHEEHAEERA, NS5 EREFES.,

BRI EET M.

(3

11

1. TAVATL o 0 T P b A6 AR R A O T P b R v
(EE]
i N RI AR RN (1) B 1/3 ZeAG0 15548
INEEALA . A SRR RS R R E (DY 1/3
PAF. W nRE 2 AL s et S5t i I A

2. HRBERARANH 2 DL QTEANLID. B8 L&
AL,
(EE]
AR BERA KA B E AR, W] hE
eSS & I G )

3. R AR WA (3) B, I R TR A RE
(100mm’/'s) -
(B H A Q) MEH H1k57% [5-3. mmgk])



4-1. REFXRBFHIA

_ L_id
— E]i/??\\

=T

= =
@ (o
o j;\@“ﬁ%
A==

1. RGN R EEER, TR EHR ALK Sk
fr. (575 [4-5. SZINARIE R SBRm )ik )

2. PR

3. WHIMRVERL EAA ZoRERR No. .

AR 224126 (1) ¥ A ON I 22 % A $515No.

TR 2226 (1) 230 E .

1) KA.

2) PAIFERET(2) [2 4N -

3) AEZATFR (D) AW SE 2k |,
ON UL B G, #7585 (2) [2 4]

4) FEWEEIE, B TE?&@%H‘%NO. &R

APk (1) A2k

12



5. LA ER

5. BELRIRER
5-1. MstHBEHE

RENETRS . BVIHERIE.
LR TR XA, SONNESFIBAREG.

1. FATFIBET (1) .
2. WL () RIS (E1H . 2B AR I )i K8
£ (1) .

YRR R B 5 (e M) IF e & BT (1) 0 B AR (2) R
B, SMERR RS (W) B2 201 R ) .

* ORI (2) MR T3, (ERIAE AR AR TS No. 002 #J
DI, (575 [7-3. frfEas T e—Y%& 1)

13



5-3. M&RIFE

T N FTR e SR ot 2k .

5. LA ER

I RE AR R T AR, SR (1) AT TR S, A I Tt . (3% F )

[#8. FELTHELRT ]

(L& Eknt ]

@;

pEpofiiiks
c~— [
0 _

L /\

RENRIE

- LR ZINL T4 (2) , TEPRERERAT (3) AR & UG, M7 54k,
(B A2k, HBhl TG s aInmizk. )

s ARG MALEH UL R ERA R 20 42mm 2645 .
R R KA TRE 2 T4

14



5. LA ER

<FHKENX>
FESRBEUR, EIERR FBIRTF , SRR 2 Bah. L AR 2%
1 AL -

2 o nl T4 HRoFL, FIRSAF L.
- B NIEM.

3| HITHFE

4 | FHREALER HEELE, RN AR .

- JERIREE] A S LA ART AR

15



5.

4. REMEETIE

5. LA ER

==
AIE =2

A\ EssitiEh, FEMBEMIHRELENERESABEL, BAE2SHARS HREDIIRA,

(2)

<> —(1)
)
O T
-

0 30 (4) (5)

-

A HItER

B B9

L KRR A B2 (1) L.
2. HEURET L. AR ENSLE, RJEE R
B (2) -
3. PEmALIE .
4. FLITGE (3) WA TR AR
5. WIANLEERRESI R BIAR . L84 (4) , [HZ5R405E
(DPHRRSELAE (5) , JFAET “ON” MRAS, H W
EIFCIR BN ML, THIRSE
QIERIBEFFSCRT, BR N 2 eI 56 1 e 36
6. MLELR IR E I BOR (R EAMER 80% ~90% )
I REAS Il 22k, MRS AR (2) %6 B bR (I SRAE
HEIER TR A H BT R, sl Sedkd
(5) , fEZRdd (5) UIukZededt (4) , IF4b
T “OFPIRE” , NEIRZE) -
7HCMRAS, HUSEDIT](6) b, WIRISL T AR,
P

RSB IAT
FPAMEET (7). BEhREF (8) #EATIHNY .

LR A IR I TT

FATFIRET (9) . R ahb Lk as S 2R 101 (10) 2EAT IR

AR O, R AR LR AL (10) I R R ED L B UM O,
IEEFFRDC, 1A RS,

16


lhwf
打字机文本

lhwf
打字机文本
（3）


5. B8R ES
5-5. RISEMERSE
I =
A /. Py
ERERDLER, SYIEBIRE.
IR THIBF X, BOVIESSBARTS.
(2)
(3) ) /
(o
\
1. [ FRA BER 2% (1) ¥ H T .
2. RRRIAT BN R RS, REBREEARLE.
3. BRI (), RIGMSLE (3) thhr .
4, VPR S, KA R T S L T AL E)
5. BRFELEM FIERIL(4), @K 30 mm A4
6. EERGE FINIET, KRN EmATER.

17




5. LA ER

5-6. E45KA

SELKN
[ M #20 =
KLk Y #20 5
£k 5K 77 (N) 1.4~1.8
JEEERII5K J7 (N) 0.3~0.4
Ti5K 73 (N) 0.2~0.4
BLE DPX17#19

5-6-1. [R&HIKk A

bEEER) 1L

R AT SRET (1) R PRI 5K 0, K5k I 204
FHRELNREERENEE AT EE, R lRE
[EEEE AP

1. $e5hde s B B (1) (FJe4Rs) . MR HI L2175k 1m0
P .

2. HRRIERE (2) (RILR2S) 21T, ik B4
42mm LEARIFERIN .

18



6. 44

6. 4£4]

=
Ali:%\

EETHERR, EYIHTRIE,
LiIRERMIFFXET, EONANELSBEG.

- HLEtEF it

- BN STEUR AT

- BENAER . BB

é FHIPEPFAEZMBEMENBESEYEEESHBE L. BAZXSSHZHBELINIGT.

1. 4N 7E

(1)

®
DEHDOE

1. 4TI
2. F BEEUE BE. UGB R RIS

3. #EIFE (1) BT

4. BB FE AR (3) B9 R I
5. BRFIANF () .

- Jedn(3) KE.
6. FER NEaIFxk(4) .

- EINLESD.

7. BRY-EEAU IR, ARJERAN (B) AATT

T

A A P 4 1 715 A B FOASEAR T8 A3 A5

L el o o PO AT AR08 A 1 4 T A1 e H i A I

TR (50 Y B RS R 28 A AN R A s 5 I

19




6. 484

6-2. HIEFXRMERTTIE
AL TIPSR RS A b R TR (1) AEDHL SR 2 L

<EBHEFNFE>
fEZEZ)rh, 4 BN AR O R AR T S8 S G DL . N TS ITC (1) 5, 2 n] DUAE H BRI AR o B Kb 4K £ 4 5 4
TAERY.

BR R EBhIT K (4) .
- BYINLESD. 2T .

EHALMITE (D) . TR AT (2) B IT AR (ON,
OFF) .

20



7. R

7. tR3F

T ==
AIE =2
Q EFRFEEEAL R, BEVIRTERIE.
MRIRRT HIFFX, EONANESESBARZH.
GD‘Emﬁ%ﬁﬂﬁﬂﬁy%%ﬁﬁﬁ#ﬁ%ﬂﬁﬁ%ﬁ%,uﬁﬁﬁﬁﬁkm¢ﬁﬁﬁﬁﬁi,ﬁ%ﬂﬁﬁ
KHIEE .
o, EEREEBTRERE, BNE5RERIEFES.
BHEEILEERRMME,

7-1. ERHFEH

LR RBER SR R AF, BRI & .

2. R BERR I 5 A (1) S5 Sk I3 104701, B K AR (2)
FOrERR (3) .

3. KEARAT (4) HOPU . FEARZE S 1n) b e BEAR 1L Sk U A
FNLR S s R T

7-2. EiH

L iz (1) B BRI, 53 NahaE (1) . FEER
BRI i

2. kR SEIE . R (1) Fr 0 B FORALE .
IR IR AL PREE L, TERRAL BRI A

21



7. 1&x¥F

7-3. AT A

1. fEVA T a8 (1) NI R an g BRI, HE i (2) 3285 ok
77 T [l e SR HE A BLUK
2. A S TR AR (2)

R — kA W s i s s A (D) k= (2) &b
Y IE N

7-5. PERIREYIFIE

SHRA TS RIS T A R LB T
(EE]
TR 270 (8 P A B 08 = s R 1) 7 5 9 IR A

) PRI E M NG LA SR X, HLEHA S .

7-7. hnik
%% [4-10. nah ] Bk, &L

22



8. tREIAE

8. tR/EIEE

=

A IE =2

REZFINGHEARANR A FITEDI % c GO BEI T EEER, ERANFHITIRIE.
& REMRE. A EEDNLETHRET, BFIERNEE

SRSELMEE. RENRSEEREIEE Q. MEGNKETE, BN LBERME
HES T AR, EIERZ GBI RRE .

TR RA . BRI, TR BERERRR RN, SREFRIPRBRRR
e NVeridiohintiii et
BURF FHIBT XM, BANHELSBEH. L. Z=5IERRMRE,

- BT ERMEE %9l‘~;ilﬂiﬁ'iﬂiﬁﬁilﬂ7{<ﬁﬁ'ﬂ’ﬁﬁﬁ, BN <5 X
- ERIERES BIRENE Eﬁg%n*éxﬂmmﬁ

ERE. BENBEEMERASHEELN, oo R TEERA. ‘
EUF SR, HEEHREHTRE 0 AL, BTHRSRFRE LRABRREE. HiFs%

BEEERILL, REREERWEIRIER.
7S LR ST L HHTARH . 5 EERERILE FRBREAEROREER
B4 BT AR S BRI,

8-1. HRELERIAE

BB (nm) 7~10
P (N) 0.6~1.2
7-10mm Bl <phgEmE>

FATFIE e WRET (1) . #E8h I s kAT IR .

<BekEmE>

L. AETK 25 2P (2) MRS 105 . M 4R A 4R [ 12k
AREHCH -

2. Bmgkin M, (EPkERE (3) MibloeLk ¥ (4) Y i &2
RS R APk (3) FUBREE.

3. R 22 TR B LT (5) BEA T PRER BRI TS .

[(EE]

AR B (3) AREIE M AT IR, ISA R )G. MM A e KEA .

23



8. tREIHE

8-2. HlR&SmRAIEE

HLre2e S R (1) FORLE L Y IRET (2) Bl E fE R AL &
I bR AL B

ATFIRET (2) . Bahhloesk AR (1) #EATALER T .

- CUEL)FRIN, WAEBIHLRL TR (D). (ki

. )
- MR, MABNEELTIR (1) . (PR
W)

8-3. SIS ERIFAE

%(1)

(DP X5) DP X 17

B R TR IR AR ARSI, RBEHF RTS8 T HLAELR A 5EMAFRIE (1) MR 57, B R REAE (2) TR TTIRET
(3) . L NBEDEHFT AT IR
A DP X 5 BHLEFING, RS a EITRYEELR a X S5E .

8-4. T LA ERIIAE

g (1

b—— B
(DP X 5) DP X 17

BT AT IR S TS ETF, e TR R AL B SEHTEIE (1) RIS, BRI im - SHLE d0oxt 57
— 5, MR (2), BahRFE(3) 47iH%.
EHDP X 5 HINLEHIT, RS E T ITHA RS LR b R 5E .

24



8. tREIAE

8-5. RIXSFFHEDRYIAEE

&)
SEED TR TR A0 S LA L AT N, BT M H (1) 1F G2 SHLEF BRI FAJTUBET (2) . B3 BER 814l 3)
PEAT R
33

MR FEHBL E S ASMEHFNAIENE, Ba5REREAR . WA, WRFFHBATA, WHRRRIR AR
S RIBLET AR RE M, 27 AR BREHAY BN

8-6. $HERAYIEE

0.01~0.08mm

(2}

e By T o BEAR 2 0 S AL B HRUC R SRS L BLEFRTBEAR 93 Z RIS TATEE 24 0. 01 ~ 0. 08mm, JFAATFIRET (1), HezhhEiR
AT (2) AT IR

8-7. RSB AIAE

AN

Y
A

AR v\
\

(

e N E R TERR T2k Ay (1) ST REEONLE L I S BOAL B, RTJR AL B R IEAR 2k s (1) #87 SK D7 1 He b2 3
ESFDALE
[EE]

IR R L (DAL E A, W SEITL, 4o dUR R paEs.

BERR kA ORL & (1) T W EEREE . IHR T AELS).

~

25



8. tREIHE

8-8. HERMLiMERIIFHE

D

<IRIFHMEHENEHITRE>

HEET (1) B Sk H8 AR A Y o 1 52— BOKR AN 20 16 =R A
B PEIRERIETT . ML E R A s 3 e
NHEAT I .

- BET (1) 1A A5 BEREIN i ah i 9 /D

- BBET (1) 1) 76 BE LN (it Jh s W

* R LR T (1) B Sk SRR A A i ] 2 — BOIR A
IS 2 RO iy, TSR N R DA 2 AT IR

<IEER|MEER HiH 2>
Lo e FIET (D [4 4], Il X iK% (Q2) .

2. R gIbl -k k.

3. MEEZIHLAL T IO U FLH S 7K 884 (3) [2 4]
FATT .

4. BB RhEIREE (4) BT O E S, R () (2
O
- Bl (4) ROALE ) B ED, ghah .
- RIhEE(4) AL E R N E), b,

5. RHEEZINLL B

6. HIRET (1) [4 ], K X BIKE(2) 2% 1.

26



8. tREIAE

8-9. I EIFEE

(3)
(5 LI—

@)
JH/_

<YL CEe ML E >

REME

Lo BN Bk, KUKMo

2. RS T (D) BRI E S, KBRSk (2) B kK.

3. fELIZR R (3) ik AB)ER MBS (4) AT IR R . T MEET4 (1) . (EERIKEAT (5) 1E S B (BRERAT (6) &b
TRALE L)

(10)
8.5-9.9mm _\

4. WU EE(T) .

5. MATFIEHE (8) .

6. R EHA MR A2 305D J](9) PR LR Z IV BE B ORFFAE 9. 5~9.9 mm. TSR hE) JI A (10) ket 4TiH%E .
7. PRI () 5, HRIIA LIRIALE .

27



8. tEIEAE

(12) (1)
— (3)
(5)

n | F (4)

8. MTHA) T4 (1) (EEHATE T RARALE .

9. MAJFUREL(11) . A DI MES (4) R DA 8e (3) AERESR)H N 0024 18 )5 BE B ET (12) . PR AL TT IR Hod
WSR2y 1/4 #% .

10. BERIRAE(11) . BN EIZREe (3) RaREEMh BN D)Lk MES (4) NI, 38 A . TR DI IKSD AT (5) HEm DLk ds 0l
D2k iz (3) ik ARIEIR A (4) RS . YRATT TR A DR IX S AT (5) R fe ity #o 5 4r .«

11. ZhJI(9) BIFLEISNERIFERR 2R S 17) (13) FUAR LR, 72 34T ZS BRI A RN HVEEIZE O~ Tnm 2 [ .

28



8. tREIAE

8-10. HJIFNE IR ERFTIE

1 BT (D) (2], #r Fidebi (2) .
2. FTOFPRBERR S, e NIRET (3) [2 DM IAIRET (4) [2 4], #r FEH (5) .
3. #x FahII(6) FsE TI(7) .

4. fEANEF R AL E 2 E T (7) .

5. FEB) I E (8) FAINE ES AT BEIRET (9) &b i L i Andhirg 20 (10) M sh 7] Z w7 (11) , #m _E#rinsh 7] (6)
—k3.

6. WiNah I (6) g JJ (7) FEVIERIN B BRI EE . 24 T RETR 7 A bR T IS I 05D J) 2 gy 2 v 2 £20.2.0.3. 0. 4)
KRBT
YRR, ARESE A VW 4R ki, 1 AR sh ) Z [ A .
YRR S, B REEERER, I EHERS) ) Z E#R A

7. AES) IR EE (12) 2b i LI MR ik A IR (13) 9 FLrh, AR IR 2238514 (5) .

8. WINEEFL L AL AT 5F

9. L LXER(2). (2% T 1)



8. tREIFAE

8-11. FAL&[FAIAE

iL—)
- 25 2mm

2)

—-l Ewmm

1. P4 R M EEE (1) B 2 R, O A& () el AL 0 ey 15mm &b, B8ET (3) [2 4] BAJF,
Rk 2235 b (4) B4k | N sh et i .

2. BERAH () A TH BT N, 4R () FIFLEHEY R i Z RIBITRIBR 2240 2mm 24, FHFT (2) 1
A2 b BUHLEF 02240 3mm A2 A7, FATFIZET (5) TIE R (2) AL .

[EE]

TEIINFIZRAT (2) AN TRl 44525 (6)

#) 3mm

30



8. tREIAE

8-12. BREMPILEME

S ZIALAE 5 1AL B AL BRI (1) 22 B THIREIT . R EK
He B8 (1) RS #8145 2% 1A BE BS 24 2 2mm IR MR AT (2) 3%
LrE.

22mm

8-13. EEEMITEM TR
LG5 B B PO 5 e . D AR T A 923 R B S8, T DAAE 2~ 1 Omm 2 1) 5 25 4D K P O 172

<[BEREHT A IR ERERE>

1. #F M.

2. BUREEET (1) [2 4] fEeiEsr () [24 ] #F RIaEEF AQ3) .
3. HIERGEM AQQ) BZ2 A B v BN AE FiRAY A~C HRYEMALE .
EEMNARRARZIEALEL, W RERTR, XX EEGE TR AL B YT RN, Bk E IR0 FTFE7E N R Rag s BN

AREfTIREE. (3% N1

£ {08 | L R TE
A 2~4. 5mn
B 4.5~ 10mn
¢ Omm (11 & TE B AR 1 F B 3h) e

31



8. tEIEAE

<[ Bk FE R AT B L B R >

Lo FAJFIRET (1) . FTIFRIER 4 (2) -

2. BEFAMELE(3), JARRIEEHZER (4) AL E .
- AR TR B AT (4) 180 | 2RO A B I, (R AT REAS K
© QoK TR R B AT (4) 100 R 2R B, BRI T REAS /N

T B A AT RO B R VIR R R 26

3. AV FERLEEHA MR T il B Th, @A R NI A9 R R4l (5) B R o i — Bod 55 . (& @ DP X

5EILEHIN . TS M R NECE T ARINAEL b B 5E. )
4. 7 F b, BERMIRET(6) [2 1]
5. foETAl I e BN (7) AR EROE BV AT (4) BN — 05 . 47 5IRET (6) -

(R AT RE AR B 2 5, I HEAT DL R IR

$HR

1. fEMIEER (1) & F
2. IA TR B (1)

<IREFEIE>
PNk (4) .
BERASEEE (5) . 15 884 (6) (E HHE RN B AK AN AT (7) R, BB LR 2 S ARBERERI 41k

NRRAS . [ T He (e A ORI (1) B 2 82 T A
ST BERER AR, IR He M (2) J2 At BERE 2 AT E () .

32




8. tREIAE

8-14 =|ENRIAE

R es (D T8 (2) M LR G ml e, s <HET)
JHEEF] 0. 5SMPa.
WS TR, N TR Q) .

33



9. ME{E

9. BEMZ

C IEBAEEORYEE SRS AT, ek ALl N &I
< TR NI R N M DR IP] 8, ST LI OG TR S2 i WIZRAY SR B B B R 5 100

AEE

R ZAT. BEXHABIEFEFX. #H%ﬁﬁ%Mﬁ@iﬁTo
MRBIREFRMBEF X EONANESIHF

n & E H = N
EMIRREE L7 o 7 T WA 7 B 10 12 20 91 55 2 B 4
< A ]
e B PR —
5T T % B o B
TR IR T 07 S BRSO 25, kigng TEERERTE
ERI EAER
EHLARTER Fe B FE A0 B A R PR 1 R P. 33
BHRAELFNES | pparsestm o A3 VS FE B L MO
R&ENIERE 1 2 P. 30
LB IR T 4
PR RN EshE P. 30
28 B B A e 2 R i B B P. 30
e ——
REGERBREE S8 e 28 AL T PR AT e 28 e 24 AL T P. 16
P ———
RERSHMERTED | oo o e A TP RO P. 16
B o i e fe
(e TG I 4% e [ Bk P. 35
HRIR AR AR, MERA | R P. 13
e b S 2 B B e e b S BB P. 25

34



9. iEHL{E

m R BTk i
LR e Hi4 3% ) A3 I T 45 ) P. 18
HLEF 224 7 2 A E A 75 2 L P. 13
RIBL SRR L 4 A L VR (T B8 P. 18
L St 3 5 S e A et B 8 g P. 13
Vebk, SHIUBRIBLEH S ARG RIE | 2 B8 i 2 2 S FF 10 05 6 0
FIE ) B o S
BRI I 28 (L4728 S AR P. 14
G R AR T P. 14
e Rk ok ) AR e £ P. 18
EFALRR FIMS i G RS . W | 5 9106 i 25 2 B 1 0 B B ol o
5 B
Best HUEH e e b B e SRR T P. 25
L 0 438 S I SRR R | T P. 24
BB AL 1) A THLEE | R dE Sat it P. 25
WLkt a5l LA
BLEF 12245 )7 2 AR L A 7T 2L 6 P. 13
Bt AL T P. 25
U b e 3 B i
VIR T P. 24
B2 i AL A
o Vo 1 2 AR D) A PO HLET
PEEH ISR M e [ 8 P. 18
WL A VBB 1F A S8 ) A PRI BLAT P. 18
4k
s B B 5 1 A I e B B3 R P P. 13
FL e A 1 A8 S i LR 1 T P. 24
o T e SR B P. 25

35




9. ME{E

n % E H # 53
T S AR Y] B T8 TI G A F T ) P. 29
N B e T 2
E IR 8B ARF I T P. 29
Vet Sk B Y P. 25
A7) AR
PEEATH = P. 24
wE—45 R BkEE, BT A AR 27 [ WEF ] —8 P. 35
2 DR B A I T VR T R p. 27
R4 3 K ) A ] S 24 0 P. 18
p db & 4 WEAS
g“mﬁﬁﬁlﬁﬂx T PN e I b S S P. 25
£ R 5 e T 4 ) P. 18
AR ARARE. BERA | R s P. 18
BABRE 3K ) A 5 T ) P. 18
Rk RS A ) P. 18
B S BRI 25 1 S I I B 3 T 5 P. 23
HL55 4% S R 19 B R E T L2k S R AR P 2
Ezi p ‘r~E \'%\'-Hv
ﬁmiﬁﬁixiiiﬁ 2SR T SN T DA B4 RS 1 P. 23
BI85 K ) AR ] 5 28 2 7 P. 18
N B e T 2
IR B ARF W 1 T P. 29
i N 2 N K
e o a T A2 2 T S MO H B R A T 4
ZJFZ NA
2 e T S AR FE 2 4 TE A R P. 12
IR 22 4T R SRS
T T %

36



Thank you very much for buying a sewing machine from my company. Before using your new
machine, please read the safety instructions below and the explanations given in the instruction
manual.

With industrial sewing machines, it is normal to carry out work while positioned directly in front
of moving parts such as the needle and thread take-up lever, and consequently there is
always a danger of injury that can be caused by these parts. Follow the instructions from training
personnel and instructors regarding safe and correct operation before operating the machine so
that you will know how to use it correctly.

SAFETY INSTRUCTIONS

[1] Safety indications and their meanings

This instruction manual and the indications and symbols that are used on the machine itself are provided in order to ensure
safe operation of this machine and to prevent accidents and injury to yourself or other people.

The meanings of these indications and symbols are given below.

Indications

DANGER The instructions which follow this term indicate situations where failure to follow the
instructions will result in death or serious injury.

The instructions which follow this term indicate situations where failure to follow the

A CAUTION instructions could cause injury when using the machine or physical damage to equipment
and surroundings.

Symbols
A ...... This symbol () indicates something that you should be careful of. The picture inside the triangle
indicates the nature of the caution that must be taken.
(For example, the symbol at left means “beware of injury”.)
® ...... This symbol () indicates something that you must not do.
9 ...... This symbol () indicates something that you must do. The picture inside the circle indicates the
nature of the thing that must be done.

(For example, the symbol at left means “you must make the ground connection”.)



2] Notes on safety

A\ DANGER

Wait at least 5 minutes after turning off the power switch and disconnecting the power cord from the wall outlet
before opening the cover of the control box. Touching areas where high voltages are present can result in severe
injury.

A\ CAUTION

Environmental requirements

e & & &

Use the sewing machine in an area which is free from 0 The ambient temperature should be within the range
sources of strong electrical noise such as electrical of 5°C to 35°C during use.

line noise or static electric noise. Temperatures which are lower or higher than this
Sources of strong electrical noise may cause may cause problems with correct operation.

roblems with correct operation.
P P 0 The relative humidity should be within the range of

Any fluctuations in the power supply voltage should 45% to 85% during use, and no dew formation should

be within £10% of the rated voltage for the machine. occur in any devices.
Voltage fluctuations which are greater than this may Excessively dry or humid environments and dew
cause problems with correct operation. formation may cause problems with correct operation.

The power supply capacity should be greater than the In the event of an electrical storm, turn off the power
requirements for the sewing machine's power 0 and disconnect the power cord from the wall outlet.
consumption. Lightning may cause problems with correct operation.
Insufficient power supply capacity may cause

problems with correct operation.

The pneumatic delivery capability should be greater
than the requirements for the sewing machine's total
air consumption.

Insufficient pneumatic delivery capability may cause
problems with correct operation.

X 1%

> @

Installation
Machine installation should only be carried out by a All cords should be secured at least 25 mm away
qualified technician. from any moving parts. Furthermore, do not

excessively bend the cords or secure them too firmly
with staples, otherwise there is the danger that fire or
electric shocks could occur.

Contact your Brother dealer or a qualified electrician
for any electrical work that may need to be done.

Install the safety covers to the machine head and

Use equipment such as a crane or hoist when motor.

installing the machine head and adjusting the height

of the table. 0 If using a work table which has casters, the casters
If you try to lift the machine head yourself, it may should be secured in such a way so that they cannot
cause injuries such as back injury. move.

The sewing machine weighs approximately 160 kg. 0

Do not connect the power cord until installation is Use a table with a height of 84 cm or less. If the table
complete. If the foot switch is depressed by mistake, A is too high, the machine head may become
the sewing machine might start operating and injury unbalanced and fall down, and serious injury or
could result. damage to the sewing machine may result.

Hold the machine head with both hands when tilting it Be sure to wear protective goggles and gloves when
back or returning it to its original position. handling the lubricating oil and grease, so that they

In addition, do not subject the machine head to extra do not get into your eyes or onto your skin. If the oil
force while it is tilted back. If this is not observed, the and grease get into your eyes or onto your skin,
machine head may become unbalanced and fall inflammation can result.

down, and serious injury or damage to the sewing Furthermore, do not drink or eat the lubricating oil or
machine may result. grease. They may cause diarrhea or vomiting.

Be sure to connect the ground. If the ground Keep the oil out of the reach of children.

connection is not secure, you run a high risk of
receiving a serious electric shock, and problems with
correct operation may also occur.




A\ CAUTION

Sewing

O
O

This sewing machine should only be used by
operators who have received the necessary training
in safe use beforehand.

The sewing machine should not be used for any
applications other than sewing.

Be sure to wear protective goggles when using the
machine.

If goggles are not worn, there is the danger that if a
needle breaks, parts of the broken needle may enter
your eyes and injury may result.

Turn off the power switch at the following times. If the

foot switch is depressed by mistake, the sewing

machine might start operating and injury could result.

¢ When threading the needle

¢ When replacing the bobbin and needle

¢ When not using the machine and when leaving the
machine unattended

A
A

If using a work table which has casters, the casters
should be secured in such a way so that they cannot
move.

Attach all safety devices before using the sewing
machine. If the machine is used without these
devices attached, injury may result.

Do not touch any of the moving parts or press any
objects against the machine while sewing, as this
may result in personal injury or damage to the
machine.

If an error occurs in machine operation, or if abnormal
noises or smells are noticed, immediately turn off the
power switch. Then contact your nearest Brother
dealer or a qualified technician.

If the machine develops a problem, contact your
nearest Brother dealer or a qualified technician.

Cleaning

Turn off the power switch before carrying out
cleaning. If the foot switch is depressed by mistake,
the sewing machine might start operating and injury
could result.

O

Be sure to wear protective goggles and gloves when
handling the lubricating oil and grease, so that they
do not get into your eyes or onto your skin. If the oil
and grease get into your eyes or onto your skin,
inflammation can result.

Furthermore, do not drink or eat the lubricating oil or
grease. They may cause diarrhea or vomiting.

Keep the oil out of the reach of children.

Maintenance and inspection

> @O

Maintenance and inspection of the sewing machine
should only be carried out by a qualified technician.

Ask your Brother dealer or a qualified electrician to
carry out any maintenance and inspection of the
electrical system.

Turn off the power switch and disconnect the power
cord before carrying out the following operations. If
the foot switch is depressed by mistake, the sewing
machine might start operating and injury could result.

e Inspection, adjustment and maintenance
e Replacing consumable parts such as the rotary
hook

Disconnect the air hoses from the air supply and wait
for the needle on the pressure gauge to drop to “0”
before carrying out inspection, adjustment and repair
of any parts which use the pneumatic equipment.

A

A

!
O

Hold the machine head with both hands when tilting it
back or returning it to its original position.

In addition, do not subject the machine head to extra
force while it is tilted back. If this is not observed, the
machine head may become unbalanced and fall
down, and serious injury or damage to the sewing
machine may result.

If the power switch and air need to be left on when
carrying out some adjustment, be extremely careful to
observe all safety precautions.

Use only the proper replacement parts as specified
by Brother.

If any safety devices have been removed, be
absolutely sure to re-install them to their original
positions and check that they operate correctly before
using the machine.

Any problems in machine operation which result from
unauthorized modifications to the machine will not be
covered by the warranty.




3] Warning labels

The following warning labels appear on the sewing machine.

Please follow the instructions on the labels at all times when using the machine. If the labels have been removed or are

difficult to read, please contact your nearest Brother dealer.

1

Hazardous voltage
will cause injury.
Turn off main switch
and wait Sminutes
bedore opening this
cover,

AEEBSITSNT, ARV ET 3| piE e £ SHF 5.
CERH S, TREWY. 5970T | ERTEESTHE.
hohi—2EFTIL,

AGEFAHR ADANGER 4 PELIGRO

Hechspannung Un voltage non adapte  |Un voltaje inadecuado
verletzungsgetfahr! provoque des blessuras. |puada provocar las
Bitta schalten sie den . e :

Eteindre l'interrupteur et |heridas.Apagar el
hauptschalier aus und 3 . o
warten sie 5 minuten, | 2ttendre 5 minutes avant|interruptor principal y
bavor sia diese d'ouvrir le capot, esparar S minutos antes
abdeckung offinen. de abrir esta cubierta.

Be careful to avoid getting hands caught in sliding
parts.

PE Be sure to connect the ground. If the ground
connection is not secure, you run a high risk of

receiving a serious electric shock, and problems
with correct operation may also occur.

% Direction of operation

Rear cover

Thread take-up cover

Finger guard

AER

iRIE IS BEME S . MEE
Ex2RIPEE R ARITHRDERE.
EE B IRE HITE & BRI,
et fgm BEIE.

& CAUTION

Moving parts may cause injury. Operate with safe-
ty devices. Turn off main switch before threading,

changing bobbin and needle,cleaning etc.

Safety devices:

Devices such as eye guard, finger
guard, thread take-up cover, motor
cover, X motor cover, tension
release solenoid cover, inside
cover, outside cover, middle cover,
fixed cover and rear cover

Rear cover

Inside cover R

Middle cover

QOutside cover

Fixed cover




Tension release
solenoid cover
Inside cover L
= L
Middle cover
uD ]
q Outside cover
- :
? 4 ==
E : Fixed cover
EF

!

\x X motor cover




CONTENTS

1. NAMES OF MAJOR PARTS .........cc.ceuee. 1
2. SPECIFICATIONS ..o, 2
3. TABLE PROCESSING DIAGRAM ........ 3
4, INSTALLATION. ..o, 4
4-1. Removing the machine head fixing bolts ........ 4
4-2. Installing the control boX ...........cccccvvvveveeenenns 5
4-3. Installing the oil pan and support lever base.... 6
4-4. Installing the machine head..............ccccceeenee 6
4-5. Tilting back and returning the machine head ... 7
4-6. Installing the gas spring..........cccocoeeeeeeniiinnnen. 8
4-7. Securing the cords and air tubes ...................... 9
4-8. Installing the eye guard ..........ccccvvveeeveecninnen, 10
4-9. Installing the cotton stand ..............ccccceeeviienen. 10
o O I I o o= 1 o] o SR 11
4-11. Checking the safety switch ............cccccccceeeen. 12
5. PREPARATION BEFORE SEWING.....13
5-1. Installing the needle............ccccceeeiiiiiiiiiiennenn, 13
5-2. Operating the 2-pedal foot switch..................... 13
5-3. Threading the upper thread...............cccvveeeee... 14
5-4. Winding the lower thread.............ccccccceeernnnnns 16
5-5. Installing the bobbin case...........cccoccvvveenennnn 17
5-6. Thread tenSioN..........ceevvvveee i 18

5-6-1. Lower thread tension............ccccccceeeennnee 18

5-6-2. Upper thread tension...........ccccccceveeeennnne 18
6. SEWING........cooiiiiiii e 19
B-1. SEWING...eeiiieiiiieieiiiiee e 19
6-2. Using the STOP SWItCh...........cccoviiiiiiicien. 20

6-3. Using the thread wiper switch ............ccccovcneeen. 20

7. CLEANING ..o, 21
7-1. Cleaning the rotary hook ..........cccccccoevcvvvnnnnnn. 21
7-2. Draining the Oil..........ccccoieiiieei e 21
7-3. Checking the regulator ..........cccccceeiiiiiiiinnen. 22
7-4. Cleaning the control box air inlet ports........... 22
7-5. Cleaning the eye guard .........ccccceeeevvvivvvnnnnnn. 22
7-6. Checking the needle.............ccoiiiiiiiiiinnnnni, 22
7-7. LUDFCAtioN ...cooviiiiie e 22
8. STANDARD ADJUSTMENTS .......... 23
8-1. Adjusting the thread take-up spring................ 23
8-2. Adjusting arm thread guide R.............ccoeeee..... 24
8-3. Adjusting the needle bar height..................... 24
8-4. Adjusting the needle bar lift amount............... 24
8-5. Adjusting the driver needle guard................... 25
8-6. Adjusting the needle clearance....................... 25
8-7. Adjusting the shuttle race thread guide.......... 25

8-8. Adjusting the rotary hook lubrication amount... 26
8-9. Adjusting the position of the movable knife.... 27

8-10. Replacing the movable and fixed knives...... 29
8-11. Adjusting the thread wiper.............cccceevriunneen. 31
8-12. Presser foot installation position................... 31
8-13. Changing the intermittent stroke .................. 33
8-14. Adjusting the work clamp lift amount............ 33
8-15. Adjusting the air pressure(penumatic
specification).........ccccevvree i 33
9. TROUBLESHOOTING...........ccevvvrnnnn 34



1. NAMES OF MAJOR PARTS

1.

NAMES OF MAJOR PARTS

2l i3 -C]
po— Sy 4
7 EEH[--; 1 (S 000a0

S

o

a3t
G0 e

@
)
®)
(4)
®)
(6)
@)
®)
9)
(10)
(11)

STOP switch

CF slot

Power switch

Work clamp switch
Start switch

Control box
Solenoid valve
Operation panel
Thread wiper switch

Pulley
Cotton stand

Safety devices:

(12) Finger guard

(13) Eye guard

(14) Thread take-up cover
(15) Motor cover




2. SPECIFICATIONS

2. SPECIFICATIONS

Sewing machine

JKT-6040/JKT-10040Lock stitch, pattern tacking sewing machine

Stitch formation

Single needle lock stitch

Max. sewing speed

2,300 rpm

Sewing area (X x Y)

Max. 600 x 400 mm /1000%x400mm

Feed mechanism

Intermittent feed, pulse motor drive

Stitch length

0.05 -12.7 mm

No. of stitches

500,000-stitch internal memory (*)

Maximum no. of stitches

20,000 stitches (per program)

No. of sewing data items
that can be stored

Internal memory: 512 (*)

Intermittent presser foot lift
amount

22 mm

Intermittent stroke

2-45mm, 4.5 - 10 mm or O (Default setting 3 mm)

Rotary hook

Double-capacity shuttle hook (standard shuttle hook sold separately)

Wiper device

Standard equipment

Thread trimmer

Standard equipment

User programs

999

Cycle programs

9

Motor

750 W AC servo motor

Power supply

Single-phase 220 V, Three-phase 220 V/380 V/400 V 500 VA

Air pressure

0.5 MPa 1.8 I/min.

> The number of data items and stitches that can be stored will vary depending on the number of stitches in each program.




3. TABLE PROCESSING DIAGRAM

3. TABLE PROCESSING DIAGRAM

e The thickness of the table should be at least 50 mm, and it should be strong enough to bear the weight and vibration of the
sewing machine.

¢ If using casters, use ones which can bear the total weight of sewing machine and table.

e Check that the control box is at least 10 mm away from the leg. If the control box and the leg are too close together, it may result
in incorrect sewing machine operation.



4. INSTALLATION

4. INSTALLATION

A\ CAUTION

O

!
A

Machine installation should only be carried out by a
qualified technician.

Contact your Brother dealer or a qualified electrician for
any electrical work that may need to be done.

The sewing machine head weighs approximately 160
kg.

Use equipment such as a crane or hoist when installing
the machine head and adjusting the height of the table.
If you try to lift the machine head yourself, it may cause
injuries such as back injury.

Do not connect the power cord until installation is
complete.

If the foot switch is depressed by mistake, the sewing
machine might start operating and injury could result.

If using a work table which has casters, the casters
should be secured in such a way so that they cannot
move.

Use a table with a height of 84 cm or less. If the table is
too high, the machine head may become unbalanced
and fall down, and serious injury or damage to the
sewing machine may result.

0

L
0

Hold the machine head with both hands when tilting it
back or returning it to its original position.

In addition, do not subject the machine head to extra
force while it is tilted back. If this is not observed, the
machine head may become unbalanced and fall down,
and serious injury or damage to the sewing machine
may result.

All cords should be secured at least 25 mm away from
any moving parts. Furthermore, do not excessively bend
the cords or secure them too firmly staples, otherwise
there is the danger that fire or electric shocks could
occur.

Be sure to connect the ground. If the ground connection
is not secure, you run a high risk of receiving a serious
electric shock, and problems with correct operation may
also occur.

Install the safety covers to the machine head and motor.

When placing the sewing machine on the table ]

Carry out the procedure starting from "4-2. Installing the control box" on the next page.

If the sewing machine was already installed to the table when it was delivered ]

Carry out the procedures indicated by [1] to [15] in the titles in the order of the numbers.

4-1. Removing the machine head fixing bolts

'y /

o

—
—_
—

If the sewing machine was already
installed to the table when it was
delivered, remove the two machine head
fixing bolts (1) and the two plain washers

@).




4. INSTALLATION

4-2. Installing the control box

A CAUTION

The control box is heavy, so installation should be carried out by two or more people.
In addition, take steps to make sure that the control box does not fall down.
If this is not done, injury to feet or damage to the control box may result.

ik

AX342G

ofher

CONTROL BOX

s

e —
= 5 [ -

10mm or more

i

Leg —|

Y

— 0

CCCCCCe Creeeee
CCCCCCr CCCeeet

* If the sewing machine is installed to the
table, tilt back the machine head.
(Refer to "4-5. Tilting back and returning
the machine head".)

(1) Control box

(2) Bolts [4 pcs.]

(3) Plain washers [4 pcs.]
(4) Spring washers [4 pcs.]
(5) Nuts [8 pcs.]

NOTE:
Check that the control box (1) is at
least 10 mm away from the leg. If the
control box (1) and the leg are too
close together, it may result in
incorrect sewing machine operation.



4. INSTALLATION

4-3. Installing the oil pan and support lever base

(1) Oilpan

(2) Wood screws [4 pcs.]
(3) Oiler

(2) (4) Support lever base

(5) Plain washers [2 pcs.]
(6) Spring washers [2 pcs.]
(7) Bolts [2 pcs.]

(1) )
W
“3’ \—Table
{
\(3) )

1. Place the machine head onto the
table.

NOTE:

e Use a crane or hoist to install the
sewing machine.

e Be careful of the following when
lowering the machine head onto the
table.

- ™

! Do not let any cords get clamped
between the machine head and
the table.

I Do not place the machine head
cushion (c) on top of the oil pan
(a) or the support lever base (b).

I Do not let the side (d) of the
safety switch lever touch the
support lever base (b).

(1) Rubber bushes (2 pcs.)
(2) Hinge holders (2 pcs.)
(3) Plain washers [4 pcs.]
(4) Spring washers [4 pcs.]
(5) Bolts [4 pcs.]

(Continued on next page)




4. INSTALLATION

2. After placing the machine head onto the table, remove the
bolt (6) and the spacer (7).

* The bolt (6) and the spacer (7) are necessary for
securing the support lever (8) when the machine head is
removed from the table, so keep them in a safe place.

3. Pass the support lever shaft (9) through the hole in the
support lever base (10) and through the groove (f) in the
support lever (8), and push it in until it is flush with the
surface of the support lever base (10).

* |f it is difficult to pass the support lever shaft (9) through
the groove (f) in the support lever (8), move the end of
the support lever (8) up and down while passing the
support lever shaft (9) through.

(o

Al o

4-5. Tilting back and returning the machine head

A\ CAUTION

A Hold the machine head with both hands when tilting it back or returning it to its original position.
In addition, do not subject the machine head to extra force while it is tilted back. If this is not observed, the machine head
may become unbalanced and fall down, and serious injury or damage to the sewing machine may result.

Always be sure to engage the stopper of the support lever (1) when tilting back the machine head.

If the stopper is not engaged, the machine head may return to its original position and your hands may get caught and
injury may result.

When disengaging the stopper, hold it by the knob (a).

If you hold at the place indicated by (b), your hand will get caught between the support lever (1) and the table when the
machine head is returned to its original position and injury will result.

e

/’
.
A ) .
Iy - . The machine head can be tilted
@'." \l% algesrtlgagg;g back and returned to one of three
e T g /l PP heights.
= ALY,

Engagﬁg
the stopper




4. INSTALLATION

4-6. Installing the gas spring

-~

Crane or hoist

J

A
Vo2
. Za
= % ‘Disengaging

?//; the stopper
g

47\ >//(2)

|Engaging
the stopper

1. Tilt back the machine head, and then secure the support lever (1) at stopper position (a).

(Refer to "4-5. Tilting back and returning the machine head".)
NOTE: Use equipment such as a crane or hoist to tilt back the machine head.

2. Tighten the two set screws (2) to secure the support lever shaft (3).

Note that the L and R
shapes are different.

3. Install the gas spring (8).

(4) Gas spring holders [L and R]
(5) Spacer
(6) Bolt
(7) Nut
(8) Gas spring
(9) Shaft collars [2 pcs.]
(10) Gas spring shaft D
(11) Plain washers [2 pcs.]
(12) Retaining rings E [2 pcs.]
(13) Bolts [4 pcs.]
(14) Plain washers [4 pcs.]
(15) Spring washers [4 pcs.]
(16) Nuts [4 pcs.]
(17) Gas spring shaft U
(18) Set screw

*  After installing the gas spring (8), gently
return the machine head to its original
position.

(Refer to "4-5. Tilting back and
returning the machine head".)




4. INSTALLATION

4-7. Securing the cords and air tubes

/— Leg

<{Seen from underneath table> Control box

/_

Table

/

(3

Operation panel

Solenoid valve
assembly

Secure the air tubes (a), the solenoid
valve assembly cord (b) and the
operation panel cord (c) together
underneath the table with the three cord
holders (1).

(1) Cord holders [3 pcs.]
(2) Wood screws [3 pcs.]

<Checking the cords>

1.

Gently tilt back the machine head.
(Refer to "4-5. Tilting back and
returning the machine head".)

Check that none of the cords are
being pulled.

Return the machine head to its
original position.

Close the cord presser plate (3) in the
direction of the arrow, and secure it by
tightening the two screws (4).

NOTE:
Tighten the cord presser plate (3)
securely so that no foreign objects
or small animals can get inside
the control box.

Secure the cover of the control box by
tightening the eight screws (5).

Check that the cords are not clamped
by the cover at this time.



4. INSTALLATION

4-8. Installing the eye guard

A\ CAUTION

Attach all safety devices before using the sewing machine.
If the machine is used without these devices attached, injury may result.

{1}

(1) Eye guard assembly
(2) Plain washers [2 pcs.]
(3) Screws [2 pcs.]

(1) Cotton stand

NOTE:
Fit the washer (2), and then securely
tighten the nut (3) so that the cotton
stand does not move.

10



4. INSTALLATION

4-10. Lubrication

A\ CAUTION

é Do not connect the power cord until lubrication is complete.
If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result.

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get into
your eyes or onto your skin. If the oil and grease get into your eyes or onto your skin, inflammation can result.
Furthermore, do not drink or eat the lubricating oil or grease. They may cause diarrhea or vomiting.

Keep the oil out of the reach of children.

1. Fill the arm oil tank and the bed oil tank with oil.

NOTE:
Be sure to add more oil when the oil level drops down
to about one-third full in the oil gauge window (1). If the
oil drops below the one-third full level in the oil gauge
window (1), there is the danger that the sewing
machine may seize during operation.

2. Pour il in through the two holes (2) of the shuttle race base
assembly so that the felt is lightly moistened.

NOTE:
If there is no more oil on the felt of the shuttle race base
assembly, problems with sewing may result.

3. If using the needle cooler (3), fill it with silicon oil (100
mm?/s).
(Refer to "5-3. Threading the upper thread" for details on
using the needle cooler (3).)

(3

11



4. INSTALLATION

4-11. Checking the safety switch

If the machine head is tilted back, gently return it to its
original position. (Refer to "4-5. Tilting back and returning
the machine head".)

Turn on the power switch.

Check that no error numbers are displayed on the operation
panel.

If the safety switch (1) is not turned on, error [E050], [EO51] or
[EO55] will occur.
Check the installation position of the safety switch (1).

1.
2.
3.

Turn off the power switch.

Loosen the two screws (2).

Push down the right side of the safety switch (1) as fas as
possible so that the safety switch (1) turns on, and then
tighten the two screws (2).

Turn on the power and check that no error numbers are
displayed.

12



5. PREPARATION BEFORE SEWING

5. PREPARATION BEFORE SEWING

5-1. Installing the needle

A cAUTION

Turn off the power switch before installing the needle.

A

If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result.

Work clamp switch

Start switch

13

1. Loosen the set screw (1).

2. Insert the needle (2) in a straight line as far as it will go,
making sure that the long groove on the needle is at the
front, and then securely tighten the set screw (1).

When the work clamp switch (left side) is depressed, the
intermittent presser foot (1) and the work clamp (2) are
lowered, and when the start switch (right side) is then
depressed, the sewing machine starts operating.

* The work clamp (2) lowering method can be changed
using memory switch No. 002. (Refer to "7-3. List of
memory switch settings.")



5. PREPARATION BEFORE SEWING

5-3. Threading the upper thread

Thread the upper thread correctly as shown in the illustration below.

* When using threading mode for threading, the tension discs (1) will open so that the thread can be threaded more easily.
(Refer to following page.)

[If using cotton thread or spun thread]

[If using synthetic thread]

Thread the upper thread

Needle cooler

¢ Turn the machine pulley (2) and raise the thread take-up (3) to its highest position before threading the upper thread.
(This will make threading easier and it will prevent the thread from coming out at the sewing start.)

¢ When threading the thread through the needle, allow a distance of approximately 42 mm between the needle hole and the
end of the thread.

If the trailing length of the thread is too long, it may cause the thread to become tangled.

14



5. PREPARATION BEFORE SEWING

<Threading mode>
Threading mode is safe because the sewing machine will not start even when the foot switch is depressed.

1 Turn on the power switch.
2 . :
Press the home position key Press the threading key,and key.
e The work clamp will drop.
3 | Threading the thread.
4 | Ending threading mode Press the threading key,and the key change
e The work clamp will return to where it was before
threading mode was started.

15




5-4. Winding the lower thread

5. PREPARATION BEFORE SEWING

A\ CAUTION

f Do not touch any of the moving parts or press any objects against the machine while winding the lower thread.

Injury or damage to the sewing machine may result.

3996M

(3) (4) (5)

(N

More thread

-

For case A

JI\

For case B

. Place the bobbin onto the bobbin winder shaft (1).
. Thread the thread as shown in the illustration, wind the

thread around the bobbin several times, and then press
the bobbin presser arm (2).

. Turn on the power switch.
. Depress the work clamp switch (3) to lower the work

clamp, and then depress the start switch (4). (Home
position detection will be carried out.)

. Check that the needle is not touch the clamp.and then press

the bobbin winder key(4),the bobbin winder key(4) change
to key(4) change to the bobbin winder key(5),and it keep in
the state"on",depress the foot switch to the 2nd step,and it
will start wind.

(If using a two-pedal foot switch,depressing the start switch
two-pedal foot switch.)

. Once winding of the set amount of lower thread (80 - 90%

of the bobbin capacity) is completed, the bobbin presser
arm (2) will return automatically.

- Remove the bobbin, hook the thread onto the knife (6),

and then pull the bobbin in the direction of the arrow to
cut the thread.

Adjusting the bobbin winding amount
Loosen the screw (7) and move the bobbin presser (8) to
adjust.

If the thread winds onto the bobbin unevenly
Loosen the set screw (9) and move the bobbin winder
tension assembly (10) up and down to adjust.

For case A, move the bobbin winder tension assembly
(10) down, and for case B, move it upward.

16



5. PREPARATION BEFORE SEWING

5-

5. Installing the bobbin case

A\ CAUTION

C Turn off the power switch before installing the bobbin case.

If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result.

OO, WNBE

17

. Pull the shuttle race cover (1) downward to open it.

. While holding the bobbin so that the thread winds to the right, insert the bobbin into the bobbin case.
. Pass the thread through the slot (2) and pull it out from the thread hole (3).

. Check that the bobbin turns in the direction of the arrow when the thread is pulled.

. Pass the thread through the lever thread hole (4), and then pull out approximately 30 mm of thread.
. Hold the latch on the bobbin case and insert the bobbin case into the rotary hook.




5-6. Thread tension

Thread tension reference

Upper thread

#20 or similar

Lower thread

#20 or similar

Upper thread tension (N) 14-1.8

Lower thread tension (N) 0.3-04

Pre-tension (N) 02-04
Needle DP x17#19

5-6-1. Lower thread tension

Weaker

(1)

Stronger

S

ﬂ‘_
RS ﬂ
Stronger

Weaker

5. PREPARATION BEFORE SEWING

Adjust the thread tension to the weakest possible tension by
turning the thread tension nut (1) until the bobbin case will not
drop by its own weight while the thread end coming out of the
bobbin case is held.

1. Turn the tension nut (1) (main tension) to adjust the
tension as appropriate for the material being sewn.

2. Use the tension nut (2) (sub tension) to adjust the upper
thread trailing length to about 42 mm.

18



6. SEWING

6. SEWING

A\ CAUTION

f Turn off the power switch at the following times.

e When threading the needle
e When replacing the bobbin and needle

personal injury or damage to the machine.

If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result.

e When not using the machine and when leaving the machine unattended
é Do not touch any of the moving parts or press any objects against the machine while sewing, as this may result in

6-1. Sewing

(1)
3 CoonEED
DEEmO®

1. Turn on the power switch.
2. Pressthe or key to turn on the page,and press

the data key to select the sewing program

. Depress the work clamp switch (2) to lower the work

clamp (3), and then depress the start switch (4).

e The work clamp will move to the sewing start
position.

e Home position detection will be carried out
immediately after the power switch is turned on.

. Place the article to be sewn underneath the work clamp

A).

. Depress the work clamp switch (2).

e The work clamp (3) will drop.

. Depress the start switch (4).

e The sewing machine will start sewing.

. When sewing is complete, the thread will be trimmed

and the work clamp (3) will rise.

clamp and feed plate from being slippery.

Use a work clamp and a feed plate which will hold the article securely so that it does not slip.
If using the standard work clamp and feed plate and the article being sewn is slipping, take measures to stop the work

19




6. SEWING
6-2. Using the STOP switch

If you press the STOP switch (1) while sewing or test feeding is in progress, the CAUTION indicator (2) will illuminate and
the sewing machine will stop immediately.

4982Q

<Continuing sewing from a stopping point>

If you have pressed the STOP switch (1) at times such as if the thread breaks while sewing or the lower thread runs out, you
can resume sewing from the point where the thread ran out.

Depress the start switch (4).

e The sewing machine will start operating and sewing will start.

The thread wiper switch (1) can be used to turn the thread
wiper (2) on and off.

20



7. CLEANING

7. CLEANING

A\ CAUTION

Turn off the power switch before carrying out cleaning.

A
O

Keep the oil out of the reach of children.

If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result.

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get
into your eyes or onto your skin. If the oil and grease get into your eyes or onto your skin, inflammation can result.
Furthermore, do not drink or eat the lubricating oil or grease. They may cause diarrhea or vomiting.

7-1. Cleaning the rotary hook

21

1. Pull the shuttle race cover downward to open it, and then
remove the bobbin case.

2. Open the setting claw (1) in the direction indicated by the
arrow, and then remove the shuttle race base (2) and the
shuttle hook (3).

3. Clean all the dust and thread ends from around the driver
(4), the top of the rotary hook thread guide and the
shuttle race.

1. Remove and empty the oiler (1) whenever it is full.
2. After emptying oiler (1), screw it back into its original
position.




7. CLEANING

7-3. Checking the regulator

1. If water collects in the bottle of the regulator (1), turn the
drain cock (2) in the direction of the arrow to drain the
water.

2. After draining the water, tighten the drain cock (2).

7-4. Cleaning the control box air inlet ports

Use a vacuum cleaner to clean the filter in the air inlet ports
(2) of the control box (1) at least once a month.

Wipe the eye guard clean with a soft cloth.

NOTE:
Do not use solvents such as kerosene or thinner to clean
the eye guard.

Always check that the tip of the needle is not broken and
also that the needle is not bent before starting sewing.

7-7. Lubrication
Lubricate the sewing machine while referring to "4-18. Lubrication".

22



8. STANDARD ADJUSTMENTS

8. STANDARD ADJUSTMENTS

A\ CAUTION

> @O

A
A

Maintenance and inspection of the sewing machine
should only be carried out by a qualified technician.

Ask your Brother dealer or a qualified electrician to
carry out any maintenance and inspection of the
electrical system.

Turn off the power switch and disconnect the power
cord before carrying out the following operations.

If the foot switch is depressed by mistake, the sewing
machine might start operating and injury could result.

¢ Inspection, adjustment and maintenance
e Replacing consumable parts such as the rotary
hook

Disconnect the air hoses from the air supply and wait
for the needle on the pressure gauge to drop to “0”
before carrying out inspection, adjustment and repair
of any parts which use the pneumatic equipment.

If the power switch and air need to be left on when
carrying out some adjustment, be extremely careful
to observe all safety precautions.

A

O

!

Hold the machine head with both hands when tilting it
back or returning it to its original position.

In addition, do not subject the machine head to extra
force while it is tilted back. If this is not observed, the
machine head may become unbalanced and fall
down, and serious injury or damage to the sewing
machine may result.

Be sure to wear protective goggles and gloves when
handling the lubricating oil and grease, so that they
do not get into your eyes or onto your skin. If the oll
and grease get into your eyes or onto your skin,
inflammation can result.

Furthermore, do not drink or eat the lubricating oil or
grease. They may cause diarrhea or vomiting.

Keep the oil out of the reach of children.

If any safety devices have been removed, be
absolutely sure to re-install them to their original
positions and check that they operate correctly
before using the machine.

8-1. Adjusting the thread take-up spring

7-10mm

Higher

Stronger

X

/

Weaker

NOTE:

Thread take-up spring height (mm)

7-10

Thread take-up spring tension (N)

06-1.2

<Thread take-up spring height>
Loosen the set screw (1) and turn the adjuster to adjust.

<Thread take-up spring tension>

1.

2.

Press the upper thread slightly above the tension
bracket (2) with a finger to stop the thread spooling out.
Pull the upper thread downward so that the thread
take-up spring (3) is extended to the same height as the
base of the thread guide arm (4), and then measure the
tension of the thread take-up spring (3).

Use a screwdriver to turn the tension stud (5) in order to
adjust the tension of the thread take-up spring (3).

If the thread tension spring (3) is not adjusted correctly, the upper thread trailing length will be uneven after thread
trimming.

23




8. STANDARD ADJUSTMENTS

8-2. Adjusting arm thread guide R

The standard position of arm thread guide R (1) is when the
screw (2) is aligned with the index mark.
Loosen the screw (2) and move arm thread guide R (1) to

More thread « » Less thread adjust.
*

When sewing heavy material, move arm thread guide R

A ) (1) to the left. (The thread take-up amount will become
j___« greater.)

(1) * When sewing light material, move arm thread guide R

(1) to the right. (The thread take-up amount will become
Index mark less.)

8-3. Adjusting the needle bar height

%(1)

(DP X5) DP X 17

Turn the machine pulley to move the needle bar to the lowest position. Then remove the rubber plug (2), loosen the screw
(3) and then move the needle bar up or down to adjust so that the second reference line from the bottom of the needle bar
(reference line A) is aligned with the lower edge of the needle bar bush (1).

* |f using a DP X 5 needle, use the highest reference line (reference line a).

8-4. Adjusting the needle bar lift amount

Needle center

bi
(DP X 5)

Turn the machine pulley to raise the needle bar from the lowest position until the lowest reference line on the needle bar
(reference line B) is aligned with the lower edge of the needle bar bush (1), and then loosen the bolt (2) and move the driver
(3) so that the tip of the rotary hook is aligned with the center of the needle.

* |f using a DP X 5 needle, use the second reference line from the top of the needle bar (reference line b).

24



8. STANDARD ADJUSTMENTS

8-5. Adjusting the driver needle guard

Needle center

Rotary hook tip

(1)

(3)

Turn the machine pulley to align the tip of the rotary hook with the center of the needle, and then loosen the set screw (2)

and turn the adjusting stud (3) to adjust so that the driver needle guard (1) is touching the needle.

NOTE:
If it crosses the needle more than necessary, it will place a load on the needle, or it may cause poor thread tension.
Furthermore, if it does not cross the needle at all, the tip of the rotary hook will interfere with the needle and skipped
stitches may occur.

8-6. Adjusting the needle clearance

0.01 - 0.08mm

Turn the machine pulley to align the tip of the rotary hook with the center of the needle, and then loosen the set screw (1)

and turn the adjusting stud (2) to adjust so that the clearance between the needle and the rotary hook is 0.01 — 0.08 mm.

8-7. Adjusting the shuttle race thread guide

I AN

4

Install the shuttle race thread guide (1) by pushing it in the direction of the arrow so that the needle groove is aligned with
the center of the needle plate hole.
NOTE:
If the shuttle race thread guide (1) is in the wrong position, thread breakages, soiled thread or tangling of the thread may
occur.
The position of the shuttle race thread guide (1) is adjusted at the time of shipment from the factory. It should not be
changed if possible.

25



8. STANDARD ADJUSTMENTS

8-8. Adjusting the rotary hook lubrication amount

<Adjusting by changing the pressure on the oil tube>
Less oi The optimum position is when the head of the set screw (1)
More oil ré\ = is aligned with the edge of the bed. The rotary hook
lubrication amount can be adjusted within three turns to the
right from that position.

o If the set screw (1) is turned clockwise, the lubrication
amount becomes smaller.

o If the set screw (1) is turned counterclockwise, the
lubrication amount becomes greater.

* If you would like the lubrication amount to be increased
further from the position the head of the set screw (1) is

Oil tube aligned with the edge of the bed, use the following
M method to make the adjustment.
1+

(1)_/§ More oil
%

Aligned J
—m| l-4— Three turns of the

set screw (1)

N

@ Less ol

<Adjusting by changing the amount of oil supplied
from the sub-tank>

1. Remove the four screws (1), and then remove the X

{(1) motor cover (2).
—

Tilt back the machine head.

. Insert a screwdriver into the holes in the left side of the
sewing machine bed and loosen the two bolts (3).

4. Move the sub-tank (4) up or down to adjust its position,

and then tighten the two bolts (3).

w N

e If the position of the sub-tank (4) is raised, the
lubrication amount will increase.

e If the position of the sub-tank (4) is lowered, the
lubrication amount will decrease.

=)=

5. Return the machine head to its original position.
6. Install the X motor cover (2) with the four screws (1).

26



8. STANDARD ADJUSTMENTS

8-9. Adjusting the position of the movable knife

(5)

(4)
/_

1

<View from side of thread trimmer cam>

1. Open the top cover and tilt back the machine head.

2. Turn the pulley (1) by hand to lower the needle bar to its lowest position, and push the thread trimmer solenoid (2) as far
as it will go.

3. With the collar (3) inserted into the groove of the thread trimmer cam (4), turn the pulley (1) by hand to set the driving lever
(5) to the reverse position (when the thread take-up (6) is close to its lowest position).

(10}
9.5-9.9mm _\

te)] ~—

Remove the rubber cap (7).

Loosen the bolt (8).

Move the movable knife connecting plate (10) back and forth to adjust so that the distance from the ridge on the right side
of the needle plate to the ridge on the movable knife (9) is 9.5 to 9.9 mm.

7. After tightening the bolt (8), check the above position once more.

ook

27



8. STANDARD ADJUSTMENTS

(12) (1)

(5 ]

[] ﬂ /7 (4)

8. Turn the pulley (1) by hand to move the needle bar to its lowest position.
9. Loosen the nut (11), tighten the set screw (12) until the collar (3) is touching the inside of the groove in the thread trimmer
cam (4), and then turn it back in the counterclockwise direction by approximately 1/4 of a turn.

10. Tighten the nut (11), and then check that the collar (3) is not touching the inside of the groove in the thread trimmer cam
(4). In addition, push the driving lever (5) by hand toward the thread trimmer cam until the collar (3) touches the groove of
the thread trimmer cam (4), and then check that the driving lever (5) returns smoothly to its original position when it is
released.

11. Check that there is a gap of about 0 - 1 mm between the outside of the hole in the movable knife (9) and the ridge line on
the shuttle race thread guide (13) when there is still play between the parts.

28



8. STANDARD ADJUSTMENTS

8-10. Replacing the movable and fixed knives

1. Loosen the two bolts (1) and then remove the feed plate (2).
2. Open the shuttle race cover, remove the two screws (3) and the two flat screws (4), and then remove the needle plate (5).
3. Remove the movable knife (6) and the fixed knife (7).

4. Install the new fixed knife (7) in the position shown in the illustration.

5. Apply grease to the outside of the collar (8) and to the shoulder screw (9), and then install the new movable knife (6)
together with the thrust washer (10) and the movable knife spacer (11).

6. Check that the movable knife (6) and fixed knife (7) cut the thread cleanly. Replace the movable knife spacer with
accessory spacers (t=0.2, 0.3, 0.4) so that the knives trim the thread accurately.
* If the knife pressure is too weak and the thread is not completely cut, use a thinner movable knife spacer.
* If the knife pressure is too strong and the movable knife (1) turns stiffly, use a thicker movable knife spacer.

7. Apply grease to the pin (12), place it into the movable knife connecting plate (13), and install it to the needle plate (5).

8. Check that the needle is aligned with the center of the needle hole.

9. Install the feed plate (2). (Refer to the next page.)

29



8. STANDARD ADJUSTMENTS

8-10. Adjusting the thread wiper

(4)—

T ==
e (5)

(Q)J Approx. 2mm
EL

)
= P
(6) \[

15mm Approx. 3mm — | je—

(2)

1. Loosen the two screws (3) and shift the entire solenoid setting plate (4) up or down to adjust so that the thread wiper (2) is
15 mm in front of the needle center when the plunger (1) of the thread wiper solenoid is driven to the full stroke.

2. Loosen the screw (5) and adjust the position of the thread wiper (2) so that the distance from the thread wiper to the tip of
the needle is approximately 2 mm and the tip of the thread wiper (2) is approximately 3 mm from the center of the needle
when the thread wiper (2) passes below the needle during operation.

NOTE:
Check that the thread wiper (2) does not touch the finger guard (6).

30



8. STANDARD ADJUSTMENTS

8-12. Presser foot installation position

22mm

8-13. Changing the intermittent stroke

Install the presser foot (1) with the screw (2) so that the
distance from the bottom of the presser foot to the top of the
needle plate is 22 mm when the sewing machine is stopped
and the presser foot (1) is raised.

The intermittent stroke can be adjusted to within 2 — 10 mm by adjusting the position of the stepping clamp connecting rod

and changing the installation position of stepping clamp link A.

<Changing the installation position of stepping clamp link A>

1. Remove the face plate.

2. Remove the two screws (1) and the two shoulder screws (2), and then remove stepping clamp link A (3).

3. Change the installation position for stepping clamp link A (3) to either A, B or C above.
If the position of the stepping clamp connecting rod is adjusted as described in the following at any one of the installation

positions, the adjustment range for the intermittent stroke will as given in the following table. (Refer to the next page.)

Installation position Intermittent stroke range
A 2-4.5mm
B 4.5 —-10mm
C 0 mm (Presser foot does not move up and down)

31




8. STANDARD ADJUSTMENTS

<Stepping clamp connecting rod position adjustment>

Index mark

1. Loosen the screw (1), and then open the cover (2).
2. Loosen the nut (3), and then adjust the position of the stepping clamp connecting rod (4).
e When the stepping clamp connecting rod (4) is raised, the intermittent stroke will increase.
e When the stepping clamp connecting rod (4) is lowered, the intermittent stroke will decrease.

Next, adjust the needle bar and presser foot timing.

3. Turn the machine pulley to raise the needle bar from the lowest position until the lowest reference line on the needle bar
(reference line B) is aligned with the lower edge of the needle bar bush (5).
(If using a DP x 5 needle, align with the second reference line from the top (reference line b).)

4. Open the top cover and loosen the two set screws (6).

5. Align the index marks on the stepping clamp cam (7) and the stepping clamp connecting rod (4), and then tighten the set
screws (6).

Check the following after changing the intermittent stroke.

Needle plate

1. With the intermittent presser foot (1) lowered, turn the pulley to move the intermittent presser foot (1) to its lowest
position.

2. Check that the presser foot (1) does not touch the needle plate and that the presser bar clamp (2) does not touch the
presser bar bush (3).

<If they are touching>

Remove the motor cover (4).

Loosen the nut (5), and turn the bolt (6) until it is pressing against the intermittent drive lever (7), and then adjust until the
two points mentioned above are not touching.

32



8. STANDARD ADJUSTMENTS

8-14. Adjusting the work clamp lift amount

The maximum lift amount for the work clamp (2) is 30 mm above the top of the needle plate.

1. Turn on the air, and then turn on the power switch.
2. Depress the work clamp switch (1) to raise the work clamp (2).
3. Loosen the two bolts (4) of the work clamp lifter lever (3), and then move the work clamp lifter lever (3) up or down to

adjust the lift amount.

8-15. Adjusting the air pressure

Lift up the handle (2) of the regulator (1) and then turn it to
adjust the air pressure to 0.5 MPa.

After adjustment is complete, push the handle (2)
downward to lock it.

33




9. TROUBLESHOOTING

Please check the following points before calling for repairs or service.
If the following remedies do not fix the problem, turn off the power switch and consult a qualified technician or the place of

purchase.

9. TROUBLESHOOTING

A\ CAUTION

A

Turn off the power switch and disconnect the power cord before carrying out troubleshooting.
If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result.

Problem Cause Remedy Reference
Work clamp does not . Apply a suitable amount of grease to the
lift. Work clamp moves stiffly. sliding parts of the work clamp slider.
Work clamp does not - - - ) ] ]
drop. Air tube of presser lifter cylinder is bent | Straighten the bend in the tube or
or damaged. replace the tube.
Work clamp lift amount | Wwork clamp lifter lever position is | Adjust the position of the work clamp P 33
is incorrect. incorrect. lifter lever. ’
Work clamp does not
lift to the maximum | Cylinder joint position is incorrect. Adjust the position of the cylinder joint.
height.
Thread wiper ~does Adjust the height of the thread wiper. P. 30
not operate correctly. The thread wiper is obstructing the . '
needle.
Adjust the stroke of the thread wiper. P. 30
Thread wiper position is incorrect. Adjust the stroke of the thread wiper. P. 30
Lower thread winds | Bobbin winder tension assembly height | Adjust the height of the bobbin winder P 16
to one side. is incorrect. tension assembly. )
Lower thread windin
amount is incorrect. g Bobbin presser position is incorrect. Adjust the position of the bobbin presser. P. 16
Thread slips out of i i i i
the needle.p ;tgﬁres being skipped at the sewing Refer to "Skipped stitches occur". P. 35
Upper thread trailing length is uneven. Adjust the sub-tension. P.18
Position of shuttle race thread guide is | Adjust the position of the shuttle race P 25

incorrect

thread guide.

34




9. TROUBLESHOOTING

separating the threads.

thread guide.

Problem Cause Remedy Reference
Upper thread breaks.
pP Upper thread tension is too strong. Adjust the upper thread tension. P. 18
Needle is incorrectly installed. Install the needle correctly. P. 13
Thread is too thick for the needle. Select a thread that matches the needle. P.18
Thread take-up spring tension and | Adjust the tension and height of the
X . . P. 23
height are incorrect. thread take-up spring.
Damage or burring of the rotary hook, .
needle hole plate or needle. Repair or replace the problem part.
Thread breaking from heat (Synthetic Use a cooling tank. P 14
thread)
Thread is threaded incorrectly. Thread the thread correctly. P.14
Lower thread breaks.
Lower thread tension is too strong. Adjust the lower thread tension. P.18
Damage to corners of needle hole plate .
or bobbin case. Repair or replace the problem part.
Skipped stitches occur. | Clearance between needle and rotary )
hook tip is too great. Adjust the needle clearance. P. 25
Needle and rotary hook timing is . .
incorrect. Adjust the needle bar lift amount. P.24
The driver is covering the needle more . .
than necessary. Adjust the driver needle guard. P. 25
Needle is bent. Replace the needle.
Needle is incorrectly installed. Install the needle correctly. P. 13
Needle is broken. .
Adjust the needle clearance. P. 25
Clearance between needle and rotary
hook tip is too great.
Adjust the needle bar lift amount. P.24
Needle is bent. Replace the needle.
Select a needle that is suitable for the
Needle deflection sewing conditions. P.18
Reduce the sewing speed.
Needle is 100 thin. Sele_ct a net_et_:lle that is suitable for the P18
sewing conditions.
Thread jamming. Thread take-up spring tension and | Adjust the tension and height of the P 23
height are incorrect. thread take-up spring. '
Needle and rotary hook timing is Adjust the needle bar lift amount. P.24
incorrect.
Shuttle race thread guide is not | Adjust the position of the shuttle race P 25

35




9. TROUBLESHOOTING

Problem Cause Remedy Reference
Upper thread is not e . .
; Movable knife is not cutting cleanly. Replace with a new one. P. 29
trimmed.
Fixed knife is not cutting cleanly. Sharpen the fixed knife or replace it P. 29
with a new one.
Adjust the position of the shuttle race
thread guide P. 25
Movable knife is not picking up the 9 )
upper thread.
Adjust the needle bar lift amount. P.24
Movable knife is not picking up the
upper thread because the last stitch is | Refer to "Skipped stitches occur". P. 35
being skipped.
Movable knife position is incorrect. ﬁ:ijflft the position of the movable pP.27
Sub-tension is t0o weak. Turn_ the sub-tension nut to adjust the P 18
tension.
Poor stitch finish on | Shuttle race thread guide is not | Adjust the position of the shuttle race P 25
underside of material. separating the threads enough. thread guide. '
Incorrect tightening of the upper thread | Adjust the upper thread tension. P.18
Upper thread trailing length is uneven. | Adjust the sub-tension. P.18
Incorrect tightening of . . )
the thread Upper thread tension is too weak. Adjust the upper thread tension. P. 18
Lower thread tension is too weak. Adjust the lower thread tension. P.18
Thread take-up spring tension and | Adjust the tension and height of the
- . : P. 23
height are incorrect. thread take-up spring.
Position of arm thread guide R is | Adjust the position of arm thread guide P 24
incorrect. R. '
Upper thread trailing | Thread take-up spring tension and | Adjust the tension and height of the b 23
length is uneven. height are incorrect. thread take-up spring. :
Sub-tension is too weak. Turn' the sub-tension nut to adjust the P 18
tension.
. . . Sharpen the fixed knife or replace it
Fixed knife is not cutting cleanly. with & new one. P. 29
Sewing machine does Check if the safety switch cord is
not operate when the disconnected.
power is turned on and
the foot switch s . . . )
depressed. Safety switch does not work. Adjust the position of the safety switch. p. 12

If the safety switch is malfunctioning,
replace it with a new one.

36



FHEEERE
PARTS BOOK



H%/CONTENTS

A 1. *}L{Z'g%l}ﬁj\ /Machlne body..........................................
A2 . NUEER4 1 Machine 0T s | R ARt

B.
C1.
C2.
C3.
D1.
D 2.

el

H » O£ "YU Ot ®" 9 o Q@ 1

Z .
W 4. Bf)mE % E (W) 1 Attachment set(Option parts)

. £FAT3EE 1 Upper shaft and needle bar machanis:+++

%*ﬂ%ﬁ / Feed mechanism.......................................
%*J%E / Feed mechanisrn.......................................
%}Iﬁl}%ﬁ |/ Feed mechanisme =« s+sseeeseeesee

RIEZEE [ Work clamp lifter mechanismes««««««-ceceeeeeees
RIEZEE [ Work clamp lifter mechanismes««««««-ccceeeeeees

. FHi%EE [ Lower shaft mechanismes«=+««-++
LTV EE B [ L UDTICAL 0N+ wveeerereeerrerresernesereeesaneans
. FRMEE [ Threading mechanismess - e eeeeeeeeeeeeeiee
. ABEL3EE 1 Bobbin winder mechanismes««««sseeeeeeeeee
. UIZR3EE [ Thread trimmer mechanismes«««« s« seeeeeeeeenes
. FLHEE [ Thread wiper mechanismessseeeseeeeeeeesneeeeeen

. AEIEE | Tension release mechanismess«+++++

73

. B ERSEEE 1 Power supply equipment mechanism
. DGk 3EE [ Motor mechanisme::«s«--«+--

. BB S5 %K [ Foot switch pedal mechanism::---

. fﬁ}i%ﬁ /Alr pressure mechanisrn..............................

Ga. I;]:;-;E\_—%%% /Gauge parts|iSt.................................






Al. HUEERSr/Machine body

Fs H5 SE45 - HE .
No. Part. No. Ref. No. TR NAME OF PARTS Amt. HiE
1 41722001 SA4596001 [#5)% %E20-15 RUBBER CAP 20-15 1
2 41722003 104821001 |#5 )% FE10.5 RUBBER CAP 10.5 2
3 41722009 S20164001 [#)% ZE13 RUBBER CAP 13 1
4 41722009 S20164001 [#3)% ZE13 RUBBER CAP 13 1
5 41222006 104450101 |15 )% JE8 RUBBER CAP 8 2
6 41222002 117936001 |15 )% J£9. 4 RUBBER CAP 9.4 1
7 41722007 S44010001 [#3 )7 9E11.5 RUBBER CAP 11.5 2
8 41722301 150592001 |#% 7 3E16 RUBBER CAP 16 1
9 41722004 104449001 |#% 7 3£15.5 RUBBER CAP 15.5 1
10 41722302 SA8548101 [JEHR i BED COVER 1
11 301381 SA4600001 |TitR FACE PLATE 1
11 30337001 T b 1
12 41722004 104449001 |#% )% 3€15.5 RUBBER CAP 15.5 1
13 41712003 SA4601001 |TAR 3 F-PLATE PACKING 1
14 S04038 062061016 [#24TM6 X 10 SCREW PAN M6 X 10 3
15 301383 SA4603101 [ KHER 55 SHUTTLE RACE COVER 1
16 41712005 SA6272001 [ KHEMR 55 D SHUTTLE RACE COVER HOOK D 1
17 S02031 004300513 [#24TM3 X 5 SCREW, FLAT M3 X5 2
18 41712006 SA3264001 |#x 42 Rk NUT PLATE 1
19 | 4171220200 | SA6207001 |#%%E HINGE 1
20 S04075 062300506 [WZ4TM3 X5 SCREW PAN M3X5 4
21 N01013 021300103 [#ZEEM3 NUT , 1 M3 2
22 311384 SA3200101 [BRERATBA P == THREAD TAKE-UP COVER 1
23 S04079 062401006 [#2£TM4 X 10 SCREW PAN M4 X 10 1
24 41712008 SA4604001 | [6] X & ik STEPPING COVER 1
25 417530012 | SA3306001 |PxiZ4T7-3 SHOULDER SCREW , 7-3 1
26 41728020 120265002 |5 55 H SPRING WASHER 1
27 41728035 S07350002 | WASHER PLAIN 1
28 41711005 $36475000 [#2ETM5 SCREW, M5 1
29 41712009 SA8679001 [#'1E 7% FINGER GUARD 1
30 41728025 025350332 [ EL3. 5 WASHER PLAIN L3.5 2
31 41722303 SA8670001 [y 7E #& CUSHION 4
32 41708301 SA8680001 |4 SPACER 8
33 417530301 | 0A5402005 |WZ44 iy HB8)) M4 X 20DB_[SCREW PAN (S/P WASHER) M4 X 20 8
34 41722304 SA8880001 [Bf EAG T 34 RUBBER CUSHION 1
35 41708301 SA8680001 [##& SPACER 2
36 417530301 | 0A5402005 |WZH4 (iii H[)) M4 X 20DB_[SCREW PAN (S/P WASHER) M4 X 20 2
37 | 4171230100 | SA8549001 |3k #4F SUPPORT LEVER 1
38 41702301 SA8550001 [ Sk 3 < 33 ATl SUPPORT LEVER SHAFT 1
39 S10019 012060636  [#ZETM6E X 6 SET SCREW SOCKET (FT)M6 X 6 1
40 41727301 SA8551001 |35 TOSHON SPRING 1
41 41712303 SA8552001 |ty £t 0L PAN 1
42 417530025 | 0A5401006 |42 (7 # &) M4 X 10DB |SCREW PAN(S/P WASHER) M4 X 10 4
43 41711316 SA8553001 [Hhik MOTOR COVER 1
44 S04031 062061616 [#Z#2:M6 X 16 SCREW PAN M6X 16 2
45 301748 SA8816001 |5 i 401t REAR COVER ASSY 1
45 41722317 o i U A A CUSHION A 2
45 41722318 JG T IS B CUSHION B 2
46 417530025 | 0A5401006 |iEks: (i #4F8) M4 X 10DB_|SCREW PAN(S/P_WASHER) M4 X 10 16
47 301749 SA8555001 |[J& iFR HEAR COVER FR 1
48 417530025 | 0A5401006 |hEks: Ciiy #4F8) M4 X 10DB_|SCREW PAN (S/P_WASHER) M4 X 10 3
49 301751 SA8556001 [J& #FL HEAR COVER FL 1
50 4175830025 | 0A5401006 |42 % Gy HFE) M4 X 10DB |SCREW PAN(S/P WASHER) M4 X 10 3
51 301750 SA8557001 [HikzE (X) X MOTOR COVER 1







Al HUEE Sy /Machine body

52 417530025 | 0A5401006 |2k G ) M4 X 10DB |SCREW PAN(S/P WASHER) M4 X 10 4
53 400998 SA8559001 [EF B kbR AUXTLTARY PLATE 1
54 417515003 | SA8560001 |HZ%TM4 X 12 SCREW M4 X 12 18
55 41722010 SA4677101 |%PEIAR ZE i AUXILTARY PLATE CUSHION 12
56 407N01002 | 021400206 | [F S5k £EM4 NUT 2 M4 18
57 41712023 SA4676101 [#hB#R S 22 AUXILTARY PLATE BRACKET 2
58 41712309 SA8561001 | %k % 4L AUXILTARY PLATE BRACKET L 1
59 41712310 SA8562001 |#hBHk 7 %2R AUXILIARY PLATE BRACKET R 1
60 41712311 SA8563001 | %MBliHk <7 M AUXTILTARY PLATE BRACKET M 1
61 417530302 | S55481001 |k G #EE)M4 X 12 |SCREW PAN(S/P WASHER) M4 X 12 2
62 41712312 SA8564001 [ #MIhAR SZ %48 AUXTLIARY PLATE BRACKET B 2
63 41722305 SA8672001 | #hBhHR B g 4B AUXTLTARY PLATE CUSHION B 2
64 41722306 SA8879001 [V#&K 41540 TRIMS 1540 1
64 S04078 062400816 [WZ44M4 X 8 SCREW PAN M4 X8 4
65 417530037 | S42446001 [WZ44M6 X 14 BOLT SOCKET (S/P WASHER) M4 X 12 14
69 41708306 SA8680001 |%4D SPACER D 1
70 S05119 018402036 [WZ#4:M4 X 20 BOLT SOCKET M4 X 20 1
71 41728004 SA4302001 |48 WASHER 2
72 417530302 | S55481001 |WZ4% G M) M4X 12  [SCREW PAN(S/P WASHER) M4 X 12 2







A2. NUEER4r/Machine body

Fs Hs %45 - BE "

No. Part. No. Ref. No. Sl NAME OF PARTS Amt. wiE

41702302 SA8668001 | Sk &R Bk HINGE SHAFT 2
2 $10019 012060636 [#Z£]M6 X 6 SET SCREW SOCKET (FT) M6X6 2
3 4171231400 | SA8665001 |3k 2H 44 OIL PAN ASSY 1
5 41722307 SA8667001 [#)ihE RUBBER BUSH 2
6 41701301 SA8669001 |5l i S 28 HINGE HOLDER 2
7 S05125 018087036 [HZFEMS X 70 BOLT SOCKET M8 X 70 4
9 41728030 213650001 [#A4FE2.3X8.5X38  [WASHER 2.3X8.5X38ST 4
10 41702301 SA8550001 [k 7 ¥ AT 4k SUPPORT LEVER SHAFT 1
11 $10019 012060636 [MZ%TM6 X 6 ST SCREW SOCKET (FT) M6X6 2
12 41701302 SAS671001 |3 S #% i SUPPORT LEVER BASE 1
13 S05125 018087036 [#Z#M8 X 70 BOLT SOCKET M8X70 2
14 41228005 028080246 |15 3 [ 2-8 WASHER SPRING 2-8 2
15 41728030 213650001 [#4FE2.3X8.5X38  [WASHER 2.3X8.5X38ST 2
16 41712315 SA8673001 |y = 28 ¥ bl HOLDER ABSORBER L 1
17 41712316 SA8674001 [J8jE 28 %R HOLDER ABSORBER R 1
18 S05126 SA3387001 [#EFEM6 X 75 BOLT, SOCKET M6 X 75 4
19 41728030 213650001 [#pE2. 3X8.5X38  [WASHER 2.3X8.5X38ST 4
20 W02009 028080246 | #A5E 3 ] 2-6 WASHER SPRING 2-6 2
21 N01021 021060106 |42 £}M6 NUT , 1 M6 4
22 41703027 SA5251001 [#4p] SPACER 1
23 S05117 018064031 [#E#M6 X 40 BOLT SOCKET M6 X 40 1
24 N01021 021060106 |42 F}M6 NUT , 1 M6 1
25 41702023 SA4847001 |#hU SHAFT U 1
26 $10019 012060636 [H24]M6 X 6 SET SCREW SOCKET (FT) M6 X6 1
27 41702024 S17974101 [%hD SHAFT D 1
28 41703028 S17975100 |%#%EGS SHAFT COLLAR GAS 2
29 41728018 025080132 [#4 S8 WASHER PLAIN S8 2
30 H05031 048060342 |$4E|E6 RETAINING RING E6 2
31 41730301 SA8675001 |JRjE 2% SHOCK ABSORBER GAS 1
32 41711066 114486002 & A7 OILER 1
32 41711006 154467001 | & i [n] i a7 55 DUST OILER 1
32 S04082 BEETM3 X 6 SCREW PAN M3 X6 2
32 N01013 021300103 [#ZREM3 NUT , 1 M3 2







A3. #pBhtR3EEE /Auxiliary plate mechanism

5 H5 >EMS - e N
No. Part. No. Ref. No. TR NAME OF PARTS Amt. iE
1 41712951 41712944  EFARAMEhARA AUXILIARY PLATE A 2
2 417S15008 | SA3538001 |[#24TM4 X8 SCREW M4 X8 2
3 41712512 401606 | #MUI/R SMALL AUXILIARY PLATE 1
4 417515003 | $23849001 |#Z4TM4 X 12 SCREW M4 X 12 56
5 41722305 | SA8672001 |#MIAR I =B AUXILIARY PLATE CUSHION B 2
6 41712312 | SA8564001 |k 2 4B AUXILTARY PLATE BRACKET B 2
7 417530037 | S42446001 |HZFEM6 X 14 BOLT SOCKET M6 X 14 6
8 407N01002 | 021400206 | [ £i52 M4 NUT 2 M4 6
9 41722010 | SA4677101 |[#hEhtRZEnh AUXILIARY PLATE CUSHION 56
10 41712023 | SA4676101 |[#PEHAR 28 AUXILIARY PLATE BRACKET 2
11 407N01002 | 021400206 | [ 8142 £EM4 NUT 2 M4 2
12 | 417530037 | S42446001 |#ZFeM6X 14 BOLT SOCKET M6 X 14 8
13 401765 41712547 | AL SUPPORT STRIP 2
14 | 417S30034 | S55482001 [W&F: (#f7#4pE) M4X14  |BOLT SOCKET (S/P WASHER) M4 X 14 8
15 401766 41712548 |J5 ¥4 SUPPORT STRIP 1
16 | 417530304 | S47269001 |W&Fe (H7#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 6
17 S05118 018401636 |#ZH4:M4 X 16 BOLT SOCKET M4 X 16 10
18 401764 41712516 | #MBOIARSZZEM AUXILIARY PLATE BRACKET M 2
19 302436 41712540 | %P B S 48 AUXTLIARY PLATE BRACKET 2
20 401763 41709550 | #MEhHR S BRI B CONNECTING BLOCK 2
21 | 417530037 | S42446001 |[BZEFEM6 X 14 BOLT SOCKET M6X 14 8
22 302435 41712541 | *PBhAR S B AE{H AR BRACKET EXTENDING BLOCK 2
23 302438 41712545 |HiBh 44 AUXTLIARY SUPPORT 4
24 | 417513500 S05165  |BEAEM5 X 65 BOLT SOCKET M5 X 65 16
25 41728004 | SA4302001 | WASHER 16
26 302437 41712546 | LU ER: SUPPORT L CONNECTION 4
27 | 417S30302 | S55481001 |WZfe CHr#El) M4X12  |SCREW PAN (S/P WASHER) M4X12 8
28 N01017 021500216 |7~ FUEEIMS NUT 2 M5 16
29 302437 41712546 | SCHEARLIIES: SUPPORT L CONNECTION 4
30 | 417530306 | S55485001 |#EAE CHy#\E ) M5X 15  |BOLT SOCKET (S/P WASHER) M5X12 | 16
31 | 417530302 | S55481001 |4 CHr# 8D M4X12  |SCREW PAN (S/P WASHER) M4X12 8







B. L% « 4147358 /Upper shaft and needle bar mechanism

=] A= =) =) E=N
o | e | R | wmeesn NAUE OF PARTS |
1 41702303 SA8565101 | k% UPPER SHUFT 1
2 4170501100 | SA3499001 | 4w % 2H 14 CRANK ROD ASSY 1
3 S05124 018501636  [BZHFEM5 X 16 BOLT SOCKET M5 X 16 2
4 41724001 SA4172001 | 7%t #h#A&K15 X 18 X 14 [NEEDLE BEARING : BLUE 1
4 41724001 SA4173001 |74 l7&K15 X 18 X 14 [NEEDLE BEARING : BLACK 1
4 41724001 SA4174001 |¥%t#hA&K15 X 18 X 14 [NEEDLE BEARING : GRAY 1
4 41724001 SA4175001 | %%t #h&K15 X 18 X 14 [INEEDLE BEARING : YELLOW 1
5 41703002 SA3206001 |Hh&EE BALL BEARING BUSH 1
6 B10014 SA4179001 |%h7K6904DDUNR BALL BEARING 6904DDUNR 1
7 B06005 SA4180001 |%h&KR-6904DDU BALL BEARING 6904DDU 1
8 S10018 $23651001 |[H 52 #2%TM6 X 0. 75-6 [SET SCREW SOCKET (FT) M6 X 6 2
9 41703002 SA3206001 |Hi&E BALL BEARING BUSH 1
10 B10012 SA4177001 |%h7K6004DDUNR BALL BEARING 6004DDUNR 1
11 S10018 $23651001 |[H 2 #2%TM6 X 0. 75-6 [SET SCREW SOCKET (FT) M6 X 6 2
12 41703004 SA4608101 [ #z3kG JOINT G 1
13 B10013 SA4178001 |4 7&6204DDUNR BALL BEARING 6204DDUNR 1
14 $10018 $23651001 |[#l E#24TM6 X 0. 75-6 [SET SCREW SOCKET (FT)M6 X 6 4
15 417530002 | $25235001 |HZ4TMS SCREW, M8 1
16 41704001 SA4609101 [%&14T B #HG THREAD TAKE-UP CRANK G 1
17 S10018 $23651001 |[#l 5EH24TM6 X 0. 75-6 [SET SCREW SOCKET (FT)M6 X 6 4
18 41712133 110367001 |# &8 WASHER, PLAIN SPECIAL 8 1
19 | 4170501200 | SA6182001 |4t#F#EATFLHAHFK THREAD TAKE-UP LEVER FK SET 1
20 417517003 | SA2958001 [#BATM5X 6 SCREW FLAT M5X6 1
21 S09019 012500536 [BZE£TM5 X 5 SET SCREW SOCKET (FT)M5 X5 1
22 S04078 062400816 [#24TM4 X 8 SCREW PAN M4 X8 1
23 417514001 145465001 |BZ4TSM3. 57-40 X 6L |SCREW SM3. 57-40 X 6L 1
24 $10019 012060636 [#24TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 2
25 41709001 142211001 [JE R SLIDE BLOCK 1
26 41709002 SA3528001 [yE RSB SLIDE BLOCK GUIDE 1
27 S05118 018401636 [#=#:M4 X 16 BOLT SOCKET M4 X 16 2
28 41702002 SA4622001 |EHHF NEEDLE BAR 1
29 417515002 | 144458001 |#Z4TSM3. 57-40X 4.5 |SET SCREW, SM3.57-40X 4.5 1
30 41703005 SA4666001 £ T4 EUK NEEDLE BAR BUSH UK 1
31 41703006 SA3224001 [EI#E4HED NEEDLE BAR BUSH D 1
32 40319006 145646019 |WLEDP X 17<#19> NEEDLE 1
33 S09041 012060536 [#2£TM6 X5 SET SCREW SOCKET (FT)M5X5 1
34 12411002 $38713100 |mf#% FAN 1
35 S04078 062400816 [#2ETM4 X 8 SCREW PAN M4 X8 3
36 40325010 SA6108001 [iA#R PULLEY GEAR R 1
37 S09019 012500536 [#2£TM5 X5 SET SCREW SOCKET (FT)M5X5 2
38 41702003 SA4626101 | F#C%H PULLEY SHUFT 1
39 41703007 SA4627001 [ F#eHhE PULLEY BUSH 1
40 41727001 SA4628001 | b4¢asE PULLEY SPRING 1
41 41703008 SA4629001 [ I %3k s PULLEY BASE 1
42 P03027 047401242 |35 454 X 16 PIN SPRING ROLL AW4 1
43 41725002 SA4624001 [t PULLEY GEARL 1
44 S09019 012500536  [WZHEM5 X5 SET SCREW SOCKET (FT)M5X5 2
45 $10018 $23651001 |[H sz #24TM6 X 0. 75-6 [SET SCREW SOCKET (FT) M6 X 6 2
46 41711001 SA4630001 | % PULLEY 1
47 S04079 062401006 [#Z4TM4 X 10 SCREW PAN M4 X 10 3
48 41728024 SA5158001 |#4 P14 WASHER PLAIN L4 3
49 $10019 012060636 [1Z2£7M6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
50 505124 018501636 [#ZFEM5X 16 BOLT SOCKET M5X 16 4
51 41712011 SA5230001 [PPEES2 FRIES WHEEL 2 2
52 417530021 062401016 [#24TM4 X 10 SCREW PAN M4 X 10 3







Cl. ZRIEEE /Feed mechanism

}-‘-‘IZI =, {é% =, _ % N
on.? Pa_‘{rq:ilo. Refﬁ:oj.? TR NAME OF PARTS f]glzlt. iE
1 417530304 | S47269001 |42k (A5 #fE) M6X 20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
2 401748 41709538 |G i)kt GUIDE CONNECTING BLOCK 2
3 S05035 BN X 25 BOLT SOCKET M5X 25 16
4 41728028 | 146354002 |#[&5 WASHER PLAIN 5 16
5 401749 41709526 |HEmE THE CROSS HANGING BEAM 2
6 417530304 | S47269001 |42k (A5 #fE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
7 401722 42209802 |V Jr) 3 JBEL Y ORIENTED SUPPORTING L 1
8 401749 41709526 K5 THE CROSS HANGING BEAM 1
9 401717 42209801 Y5 |a) 57 HER Y ORIENTED SUPPORTING R 1
10 41728028 | 146354002 |#[&5 WASHER PLAIN 5 4
11 S05068 BEAEM5 X 20 BOLT SOCKET M5X 20 4
12 S05112 018066036 |BZH:M6 X 60 BOLT SOCKET M6 X 60 6
13 401719 42212801 |YAE s 48 Y SENSOR BRACKET 1
14 41730851 | SA8521001 |fLjdkzs SENSOR 1
15 S04076 062300816 |IZ4TM3 X 8 SCREW PAN M3 X8 1
16 | 417530308 | SA7293001 |WZ#2 Cii#fps) M3X12  |SCREW PAN (S/P WASHER) M3X12 2
17 S05124 018501636 |#ZH4:M5 X 16 BOLT SOCKET M5X 16 2
18 42224812 VS5 Y GUIDE 2
19 S05121 018501036 |2 44M5 X 10 BOLT SOCKET M5X 10 2
21 401835 42209806 |YFEB Y ARM B 2
24 | 417530034 | S55482001 |WEAE CHy#E ) M4AX 14  [BOLT SOCKET (S/P WASHER) M4 X 14 8
25 S05124 018501636 |H2A4M5 X 16 BOLT SOCKET M5X 16 8
26 S05123 018501236 |MEFEM5 X 12 BOLT SOCKET M5X 12 8
27 41712317 | SA8590001 |45 #AR BELT HOLDER 2
28 S05068 BEAEM5 X 20 BOLT SOCKET M5 X 20 2
29 S05035 PEARM5 X 25 BOLT SOCKET M5X 25 2
30 W02001 028050246 | #5525 WASHER SPRING 2-5 4
31 41728028 | 146354002 |#JE5 WASHER PLAIN 5 4
32 S05118 018401636 |#ZH4:M4 X 16 BOLT SOCKET M4 X 16 2
33 | 417530304 | S47269001 |MEAE CiyEED M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 8
34 401718 42209803 | fi CROSSBEAM 1
35 N01021 021060106 |BZ£EM6 NUT 1 M6 2
36 S05088 018066036 |WZHFEM6 X 45 BOLT SOCKET M6 X 45 1
37 41709524 XAL Jk s 3 Y SENSOR PAD 1
38 S05094 BEAEM3 X 8 BOLT SOCKET M3X8 2
39 41730851 | SA8521001 |f&/k7s SENSOR 1
39 42230816 F£E3C CABLE 3C 1.5
40 504076 062300816 |B2%TM3 X 8 SCREW PAN M3 X8 2
41 42212803 401607 |2 SCHE BELT WORK CLAMP PLAE 1
42 401720 42212802 | JaH 48R BELT SUPPORT PLAE 1
43 S04078 062400816 |WZH4:M4 X 8 SCREW PAN M4 X8 6
44 42235811 X[A 5t X BELT 1
45 42224811 XS5 X GUIDE 1
46 S05114 018301436 |MZHEM3 X 14 BOLT SOCKET M3 X 14 30
47 S05124 018501636 |#ZH4:M5 X 16 BOLT SOCKET M5X 16 8
48 401726 42209811 |iXR}E FEEDING SEAT 1
49 504076 062300816 |IZ%TM3 X 8 SCREW PAN M3 X8 12
50 401716 42201801 |[A)2D%0 )% PULLEY BASE 1
51 S09019 012500536 |B24IM5X5 SET SCREW SOCKET (FT) M5X5 2
52 41702304 | SA8582001 |7 s #h PULLEY FULCRUM SHAFT 1
53 B10017 SA1283001 |BR#7K6901ZZNR BALL BEARING RADIAL 620277NR 2
54 | 4223580100 THAHLE PULLEY A ASSY 1
56 41728301 | SA8583001 |37 fili# PULLEY FULCRUM SHAFT COLLAR 1







Cl. ZRIEEE /Feed mechanism

5 H5 >EMS - e N
No. Part. No. Ref. No. TR NAME OF PARTS Amt. iE
57 502039 S25310101 |B24TM4 SCREW FLAT M4 2
58 40711010 IR TOWLINE 0
59 S05118 018401636 |IZ4MAX 16 BOLT SOCKET M4 X 16 2
60 401747 41712515 | B2 R PIPE RACK MOUNT 1
61 401724 42212809 | =fHHL RIVER PLATE L 1
62 505123 018501236 |BZFEM5 X 12 BOLT SOCKET M5 X 12 16
63 | 417513301 | SA8597001 [HZEM5X 12 BOLT SOCKET M5 X 12 4
64 S05123 018501236 |WEHEM5X 12 BOLT SOCKET M5X 12 20
65 401725 42212810 | =R RIVER PLATE R 1







C2. ZRIEEE /Feed mechanism

}-‘-‘IZI =, {é% =, _ % N
on.? Pa_‘{rq:ilo. Refﬁ:oj.? TR NAME OF PARTS f]glzlt. iE
17 41706301 | SA8592001 |YF-HbJk s Y-PULLEY BRACKET 2
18 | 4173530100 | SA8579001 |F-HE4H{kA PULLEY A ASSY 2
19 B10017 SA1283001 |BRk#Hl7K6901Z7ZNR BALL BEARING RADTAL 620277NR 4
20 41702304 | SA8582001 |F-#37 s%h PULLEY FULCRUM SHAFT 2
21 S09019 012500536 |BZ%IM5 X5 SET SCREW SOCKET (FT) M5X5 4
22 41728301 | SA8583001 |37 s PULLEY FULCRUM SHAFT COLLAR 2
23 42235812 MEEZINN Y BELT 2
24 41702306 | SA8595001 |YBKZ)%i DRIVE SHAFT Y 1
25 41725302 | SA8596001 |Yiki% GEAR Y 1
26 S10019 012060636 |BZETM6 X 6 SET SCREW SOCKET (FT) M6X6 4
27 | 4173530400 | SA8587001 |F-#E4H 1B PULLEY B ASSY 2
28 S10019 012060636 |HZ%]M6 X6 SET SCREW SOCKET (FT) M6X6 8
29 B10018 SA6674001 |4l #6002ZZNR BALL BEARING 6002ZZNR 2
30 B10019 076202850 |R#f#6202ZZNR BALL BEARING RADTAL 620277NR 2
31 | 417513301 | SA8597001 |WEFEM5X 12 BOLT SOCKET M5X 12 2
32 41712324 | SAS8602001 |Y{ki%ee COVER GEAR Y 1
33 S04078 062400816 |#Z%EIM4 X 8 SCREW PAN M4 X8 3
34 | 417530303 | S47270001 |BEAE CiyEED M6X30  [BOLT SOCKET (S/P WASHER) M6X 30 4
42 301800 SA8598001 |Y TikIL e MOTOR BRACKET Y 1
43 B10020 SA8599001 |%h&6201ZZNR BALL BEARING 6201ZZNR 1
44 41730303 | SA8542001 |flkih ikl EXY PULSE MOTOR ASSY XY 1
45 S05124 018501636 |H2A4M5 X 16 BOLT SOCKET M5X 16 4
46 41725304 | SA8601001 |YIiAis#E MOTOR GEAR Y 1
47 S10019 012060636 |HZ%]M6 X6 SET SCREW SOCKET (FT) M6X6 2
48 | 417530304 | S47269001 B2 CirEApE) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 4
49 41712325 | SA8694001 | 2 A FAN BRACKET 2
50 S05116 018400836 |12 f4M4 X 8 BOLT SOCKET M4 X8 4
61 401833 41709529 | JZ #5715 4EA THE BELT DAJUSTING FARME A 1
62 401834 41709530 | JZ a1 15 4B THE BELT DAJUSTING FARME B 1
63 | 417530034 | S55482001 |WE4% Cify#jE) M4XxX14  |BOLT SOCKET (S/P WASHER) M4X14 4
64 S05088 018066036 |HZFEM6 X 45 BOLT SOCKET M6 X 45 2
65 N01021 021060106 |BZ£EM6 NUT 1 M6 4
71 B10018 SA6674001 |4h7#&6002ZZNR BALL BEARING 6002ZZNR 2
72 | 4223580200 ARz ik LEFT PULLEY 1
73 S10019 012060636 |BZ%]M6 X 6 SET SCREW SOCKET (FT) M6X6 4
75 42224813 Ae 85l SPLINE SHAFT 1
76 S05133 018401236 |WZHFEM4 X 12 BOLT SOCKET M4 X 12 6
77 | 417530304 | S47269001 |84 (Af5HE D M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
78 401608 42212804 | X|n) 2225 g X DIRECTING MOUNTING SEAT 1
79 | 422530802 Civayi:l il SCREW 1
80 41725540 XKik#e X GEAR 1
81 S05123 018501236 |MEFEM5 X 12 BOLT SOCKET M5X 12 6
82 401750 41701532 | XE Ik KL e MOTOR BRACKET X 1
83 B10020 SA8599001 |%hK6201ZZNR BALL BEARING 6201ZZNR 1
84 41725304 | SA8601001 |YEyikik%t MOTOR GEAR Y 1
85 S05124 018501636 |HZA4M5 X 16 BOLT SOCKET M5X 16 4
86 41730303 | SA8542001 |k ik 4H {4 PULSE MOTOR ASSY Y 1
87 S10019 012060636 |WZ%IM6 X6 SET SCREW SOCKET (FT) M6X6 2
88 40711010 IRRHEE TOWLINE 2
89 S02039 S25310101 |#24TM4 SCREW FLAT M4 2
90 | 417S30302 | S55481001 |WZ#: Ciyr#upE) M4X 12  |SCREW PAN (S/P WASHER) M4X12 1
91 41712513 R BIN R PIPE RACK INSTALLATION PLATE 1
92 | 417S30304 | S47269001 M2 CHrHED M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 4







C2. ZRIEEE /Feed mechanism

5

5

BHIE

HE

No. Part. No. Ref. No. S NAME OF PARTS Amt. it
93 502039 S25310101 |#24TM4 SCREW FLAT M4 2
94 401609 42212805 | AR MENDING PLATE 1
95 | 417S30304 | S47269001 |[B2#: (Hf5#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 6
96 | 417530304 | S47269001 W2 (A5#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 6







C3. FHEIEE/Clamp mechanism

}-‘-‘IZI =, {é% =, _ % N
on.? Pa_‘{rq:ilo. Refﬁ:oj.? TR NAME OF PARTS f]glzlt. iE
2 40711010 IR RHEE TOWLINE 2
3 42212815 401613 | HE4E[H 2 S23 TOWLINE FIXATIONG 1
4 502039 S25310101 |I24TM4 SCREW FLAT M4 2
5 S05116 018400836 |WZ#M4 X8 BOLT SOCKET M4 X8 2
6 417S15008 | SA3538001 |[#Z4TM4 X8 SCREW, M4 X8 2
7 401729 42209814 | il 3248 22 HE M TOWLINE BRACKET MOUNTING PLATE 1
8 41730441 S ATCUL6-15D ATR CYLINDER CU16-15D 2
9 41736003 EE K GAS POPE JOINT 4
10 S05065 BEAEM4 X 40 BOLT SOCKET M4 X 40 4
11 W02008 028040246 | #5# HE[2-4 WASHER SPRING 2-4 4
12 41728024 | SA5158001 |#E1.4 WASHER PLAIN L4 4
13 401727 42209812 | #:3k CONNECT JOIN 2
14 42226811 | JOIN PIIN 2
15 505123 018501236 |BZFEM5 X 12 BOLT SOCKET M5 X 12 6
16 42212812 401611 | JeEAT 4R CLAMPING ROD BAFFLE 2
17 42228811 T B 4 ROTARY WASHER 6
18 42212813 401613 |SREAT CLAMP BAR 2
19 42212811 401610 |3 H 2238 FIXTURE MOUNTING PLATE 2
20 S05121 018501036 |HEA4M5X 10 BOLT SOCKET M5X 10 12
21 401728 42209813 |J¢ Bk CLAMP THE CONNECTING PLATE 2
22 S05123 018501236 |BEHEM5X 12 BOLT SOCKET M5X 12 8
23 41312089 2 3 CODE HOLDER 1
24 S05121 018501036 |MEA4M5X 10 BOLT SOCKET M5X 10 1
25 41730851 S SENSOR 5
25 42230816 F2k3C CABLE 3C 2.5
25 62800011 4860 CABLE 6C 5
26 504076 062300816 |IZ%TM3 X 8 SCREW PAN M3 X8 5
27 41728024 | SA5158001 |#\[& L4 WASHER PLAIN L4 2
28 401732 42209815 | 4L s 2 35 SENSOR MOUNTING PLATE 1
29 W01001 025040236 |4 WASHER PLAIN M4 2
30 505010 018401236 |IEAMAX 12 BOLT SOCKET M4 X 12 2
31 12912327 HL 2 ] 7 WIRE CLIP 1
32 S05121 018501036 |[WEH#M5X 10 BOLT SOCKET M5 X 10 1
41 42212800 401661 | FEAR[E 2R TEMPLATE FIXED PLATE 8
42 401662 42209836 | J&Y HR INDUCTION BLOCK 10
43 S05052 IEAEM3 X 10 BOLT SOCKET M3X 10 10
44 42226812 e Y CLAMPING PIN 20
45 S17852 WA FATTIBEIMEX 15 |SCREW PAN M5X 15 20







D1. FBEHEEE /Work clamp

lifter mechanism

= = = =N
?f Pafff;o. éffﬁf B4 TR NAME OF PARTS ﬁf &
1 41710001 SA4759001 [{%& STEPPING CLAMP CAM 1
2 41705001 SA4760001 [FEAT STEPPINGCLAMP CON. ROD 1
3 41728003 SA4763001 [Pl WASHER STEPPING CLAMP CAM 1
4 B06008 623033000 [#h7&6805VV BALL BEARING 6805VV 1
5 S10018 $23651001 |[#l 5EHE4TM6 X 0. 75-6 [SET SCREW SOCKET (FT)M6 X 6 2
6 S04035 062400616 [I2ETM4 X 6 SCREW PAN M4 X6 2
7 41726003 SA4761001 [FE#CH ROLLER SHAFT STEPPING CLAMP 1
8 41703010 SA4762001 [&H: ROLLER STEPPING CLAMP 1
9 41728004 SA4302001 |34 [E WASHER 2
10 N01021 021060106 |12 FFM6 NUT 1 M6 1
11 400682 SA4764001 [JEER STEPPING CLAMP ARM R 1
12 1,02032 017061213 [#2FM6 X 12 BOLT M6X 12 1
13 400636 SA4765001 [/EEEF STEPPING CLAMP ARM F 1
14 S10019 012060636 [124TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
15 S10018 S23651001 |[#H sEMB%TM6 X 0. 75-6 [SET SCREW SOCKET (FT)M6 X6 1
16 41703011 SA4766001 [JEEHhER BUSH STEPPING CLAMP F 1
17 41703012 SA4767001 [JEEEHHER BUSH STEPPING CLAMP R 1
18 41712053 SA4768001 [[AJRIGEATA STEPPING CLAMP LINK A 1
19 417530007 | SA4769101 |P%i24T6 SHOULDER SCREW 6 4
20 S04036 062300416 [124TM3 X 4 SCREW PAN M3X4 4
21 41712054 SA4770001 [IAJBGEATB STEPPING CLAMP LINK B 1
22 41712055 SA4772001 | [a] BRERAT STEPPING CLAMP LINK 1
23 41726004 SA4773001 [HRATHb SHAET STEPPING CLAMP LINK 1
24 S10019 012060636 [IZE]M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
25 S09006 012400436  [#24TM4 X 4 SET SCREW SOCKET (FT)M4 X 4 1
26 400684 SA4777001  [BEFEHR STEPPING CLAMP LIFTER LINK 1
27 41702014 SA4771001 [HEHEHR 4 SHAFT STEPPING CLAMP LIFTER LINK 1
28 41728031 SA2161001 [ WASHER 1
29 H03006 048080142 [#iiJH 4 #lC8 RETAINING RING EXTERNAL C8 1
30 S10019 012060636 [IZ4TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
31 S09006 012400436 [#24TM4 X 4 SET SCREW SOCKET (FT)M4 X 4 1
32 41709019 SA4779001 | Ja) B4R THAT STEPPING CLAMP LIFTER 1
33 41703013 SA4781001 [#ETHATIE ROLLER STEPPING CLAMP LIFTER 1
34 41726005 141362001 V&% H ROLLER 1
35 41702015 SA4780001 [HETF AT H SHAFT STEPPING CLAMP LIFTER 1
36 S10019 012060636 [#Z4TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
37 S02039 $25310101 [#24TM4 SCREW FLAT M4 1
38 41705302 SA8683001 | [a] B2 THENT STEPPING CLAMP LIFTER ROD 1
39 417512003 | SA4853001 |3FhiEAFEk JOINT STEPPING CLAMP LIFTER 1
40 | 4170530300 | SA8684001 |BRk¥%k4H At BALL JOINT ASSY 2
41 NO1012 021060306 [/NAUEEE M6 NUT 3 M6 2
42 417516001 | SA3227001 [BEEEM6 X 0. 75 NUT (FT) M6 2
43 41711313 SA8688001 [ EE RUBBER BUSH 1
44 41723014 SA6572001 [iH£k1.=140 WICK L=140 1
45 41722315 SA8912001 [# % RUBBER TUBE 2
46 11211005 S04159000 [£E 1M BAND 1M 1
47 417511301 | SA8689001 |HZATM6 X 12 SCREW M6 X 12 1
48 102039 017061612 [/NFAIEH M6X 12 BOLT M6 X 16 1
49 L01007 017065002 [#Z#2M6 X 50 BOLT M6 X 50 1
50 N01021 021060106 [t £}M6 NUT 1 M6 1
51 41709020 SA4778001 [JE A5k PRESSER BAR CLAMP 1
52 S05116 018400836  [#Z#:M4 X 8 BOLT SOCKET M4 X8 1
53 129530003 | SA1174001 |idFid2keM14 PESSER ADJUSTING SCREW M14 1
54 129516001 | SA1175001 | Yid2 REM14 ADJUST SCREW NUT 1
55 41727004 SA5300001 [ PRESSER BAR SPRING 1

16






D1. FBEHEEE /Work clamp

lifter mechanism

= = = =N

?j Pafff;o' %%fﬁf B4 TR NAME OF PARTS fit% &
56 41702017 S10112101 [##E S m) PRESSER BAR SPRING GUIDE 1
57 41703014 SA5301001 [#EEE COLLAR PRESSER BAR SPRING 1
58 41703015 SA2195001 [JEEATHE PRESSER BAR BUSH 1
59 S09041 012060536 [#24TM6 X5 SET SCREW SOCKET (FT)M6 X 5 1
60 41702018 111466121  |JEEAT PRESSER BAR 1
61 41716001 S42843001 [JEJ WORK CLAMP 1
62 417515011 | S13399001 [#E4TSM3. 57X 12 SCREW SM3. 57X 12 1
63 41709309 SA8690001 | Ia] &3 FHIZEFT > 28 HOLDER STEP-CLAMP LIFTER TOD 2
64 S05063 018402536 |MZFEM4 X 25 BOLT SOCKET M4 X 25 2

18






D2. ¥ EIE /Work clamp lifter mechanism

=] A= =) =) E=N
o | e | e B AT NAUE OF PARTS |
1 41701008 SA4741101 L ik MOTOR BRACKET 1
2 41712063 SA4742001 T JH B i WORK CLAMP MOTOR PLATE 1
3 S05121 018501036 BEFEM5 X 10 BOLT SOCKET M5 X 10 2
4 41730043 SA4826201 Jok 3 3k 2H A4 P PULSE MOTOR ASSY P 1
5 S05133 018401036 BEETMA X 12 BOLT SOCKET M4 X 10 4
6 41725009 SA4743001 UK Z) 1k 56 WORK CLAMP DRIVING GEAR 1
7 $10019 012060636 B2ETM6 X 6 SET SCREW SOCKET (FT)M6 X6 2
8 41702020 SA4744001 JE S R Bl WORK CLAMP FULCRUM SHAFT 1
9 B10015 SA4647001 ER % K 6900ZZNR BALL BEARING 69007ZZNR 2
10 H03008 048100142 10 RETAINING RING EXTERNAL C10 2
11 S04035 062400616 B25TM4 X 6 SCREW PAN M4 X6 1
12 W01001 025040236 B4 WASHER PLAIN M4 1
13 41725010 SA4745001 iR IR WORK CLAMP CAM GEAR 1
14 $10021 016061031 BEETMG X 10 SET SCREW SOCKET (CN)M6 X 10 1
15 S10019 012060636 PZETM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
16 | 4170301700 | SA4747001 R P R WORK CLAMP H-POSITION DOG 1
17 S05115 018400636 BZHEMA X 6 BOLT SOCKET M4 X6 1
18 41702025 SA4748001 S5 A WORK CLAMP LEVER SHAFT 1
19 S10019 012060636 PEETM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
20 41709023 SA6210001 (] B IR SH AT STEPPING W-CLAMP DRIVING LEVER 1
21 41702022 SA3441001 IEE R W-CLAMP LIFTER ROLLER SHAFT 1
22 B04026 070696800 R Hh K R—69677 BALL BEARING RADIAL 69677 1
23 41728005 109763003 g WASHER 1
24 S09019 012500536 PEETM5 X 5 SET SCREW SOCKET (FT)M5X5 1
25 S10019 012060636 PEETM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
26 41708302 SA4757001 N SET SCREW COLLAR 1
27 $10019 012060636 PZETM6 X 6 SET SCREW SOCKET (FT)M6X 6 2
28 S05110 018061236 BEAEM6 X 12 BOLT SOCKET M6X 12 2
29 41712062 SA4753001 JE AL AR AR WORK CLAMP_SENSOR PLATE 1
30 504035 062400616 B24TM4 X 6 SCREW PAN M4 X6 2

20






E. T#i3 8 /Lower shaft mechanism

5= 5 e = - = N
No. Paf‘,c:. No. Regfé‘.ﬁ). Sl NAME OF PARTS ﬁt. wiE
1 417530011 | SA3226001 |Bri24T SHOULDER SCREW 1
2 417516001 | SA3227001 |WEEFMEX0. 75 NUT (FT) M6 1
3 41725011 SA3228101 [#EFh 5% ROCK GEAR 1
4 41702027 SA4782001 [#EFh A% ROCK GEAR SHAFT 1
5 41708002 SA3231001 |%pEB SET SCREW COLLAR B 1
6 S09041 012060536 |#E£TM6 X 5 SET SCREW SOCKET (FT)M6 X5 2
7 41708305 SA8695001 | SET SCREW COLLAR 2
8 S10018 $23651001 |[H 2 #2%TM6 X 0. 75-6 [SET SCREW SOCKET (FT)M6 X 6 4
9 S10019 012060636  [#Z4TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 2
10 41708303 SA8696001 | [HE%A PINCH SLEEVE A 1
11 41708304 SA8697001 [E [ EHB PINCH SLEEVE B 1
12 S05119 018402036 [#Z#:M4 X 20 BOLT SOCKET M4 X 20 1
13 | 4170230900 | SA8698001 | FihHfE LOWER SHAFT ASSY 1
14 S09019 012500536 [#E4TM5X 5 SET SCREW SOCKET (FT)M5X 5 1
15 41703302 SA8701001 | FihihE LOWER SHAFT BUSH 1
16 S10019 012060636  [BZ£TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
17 41703303 SA8702001 [TF#hrrihE LOWER SHAFT M-BUSH 1
18 $10019 012060636 [WZ%TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
19 41703304 SA8703001 [T %hiif %4k & LOWER SHAFT A-BUSH 1
20 S10024 012061036 [#Z£TM6 X 10 SET SCREW SOCKET (FT)M6 X 10 1
21 41702029 SA3238101 | AR 15 4 ADJUSTING STUD 2
22 41722015 081003670 [0JEFEIPW3 0 RING PW3 2
23 41701009 SA8705001 |#8 & SHUTTLE RACE BASE ASSY G 1
24 41712190 502429201 [EARZk S 1n SHUTTLE RACE THREAD GUIDE 1
25 417515007 | SA4199001 [BE4TM3 X4 SCREW M3 X4 2
26 | 4172601500 | SA3241001 |JXHEtR[El &R S-RACE BASE SETTING CLAW 2
27 41727006 152684101 |35 COMPRESSION SPRING 2
28 W01002 026030136 [#FEM3 WASHER PLAIN M3 2
29 S04082 062300616  [#ZETM3 X 6 SCREW PAN M3 X6 2
30 41723013 153050000 | yfiEs S-RACE BASE FELT 2
31 41723025 SA8707001 |y FELT 2
32 12923019 SA9004001 [y’ 6 X6 WICK M6X6 1
33 12921005 SA8710001 [ d4X &6 OIL TUBE $4X &6 1
34 12921002 SA8710001 [JHE d4X &6 OIL TUBE &4X &6 2
35 12921002 SA8711001 [ d4X ¢ 6 OIL TUBE $4X &6 1
36 | 4172302100 | SA6260001 |yhiEsZHAE FELT ASSY 1
37 41712075 SA3242001 |yhEs 748 FELT HOLDER 1
38 417515009 | S44924001 |FEi84] M3X5.5  |SCREW M3X5.5 2
39 41711012 SA3274101 |hEs 748 FELT HOLDER 1
40 417515010 | S47307001 |#E4TM3 X4 SCREW M3 X4 2
41 $10024 012061036 [#2£TM6X 10 SET SCREW SOCKET (FT)M6 X 10 1
42 41718001 SA3284101 |#RFED DRIVER D 1
43 S05123 018501236  [#E#EM5X 12 BOLT SOCKET M5X12 1
44 41703020 SA3283101 |%PMER SET SCREW COLLAR R 1
45 S09019 012500536  [#2ETM5 X 5 SET SCREW SOCKET (FT)M5X5 1
46 41718002 152686201 |4hjieikB SHUTTLE RACE BASE B 1
47 | 4171801700 | $59221201 |#eESEHAELC BOBBIN CASE ASSY LC 1
48 41727015 S48664001 |58 AN TENSTON SPRING, AN 1
49 417530005 | S16492101 [#24T BOBBIN CASE SPRING SCREW 1
50 41727016 S15667001 |Bf 2 % 5 ANTI-SPIN SPRING 1
51 41718004 S44633001 [#25LAN BOBBIN LAN 1
52 41718018 SA8197101 |[drjete2H44-SA8196  [SHUTTLE HOOK ASSY W/BOXSA8196 1
54 41711317 SA3278001 |4hE&E BUSH 1
55 41711318 SA3276001 [# SPACER COLLER 2
56 41724306 VR ZKK9 X 12X 11 [NEEDLE BEARING K9X 12X 11 2
57 41729005 VIERS S RETAINING RING 2

22






F. ftyhiEwE3EE /Lubrication

= = = =N
?j Pafff;(l %%fﬁf B4R NAME OF PARTS ﬁf £
1 417530022 | SA3244001 |#24T SET SCREW 1
2 41712065 SA4785101 [HhiH a5 CRANK COVER 1
3 504038 062061016 [#2£TM6X 10 SCREW PAN M6X 10 3
4 504035 062400616 [#24TM4 X 6 SCREW PAN M4 X6 2
5 41723005 SA4786101 [yhiEs FELT 1
6 41712071 SA3246001 [ FSAtyh S48 GEAR WICK SUPPORT 1
6 41723006 SA3504201 | Ah A %E i LOWER SHAFT GEAR FELT 1
6 41712067 SA3503201 | b 25y 5 48 LOWER SHAFT WICK SUPPORT 1
6 12921005 S53175000 [ d4X 6 OIL TUBE &4X &6 1
6 12923018 SA5292101 |JHiZk4 X 4 WICK 4X4 1
6 41723031 SA3280001 |JES GEAR FELT 1
7 S05115 018400636 |#Z#2M4 X 6 BOLT SOCKET M4 X6 2
8 S04035 062400616 [125TM4 X 6 SCREW PAN M4 X6 1
9 41712069 SA6087001 |yhZk+E4 WICK SUPPORT 1
10 41712070 104567101 |uhgk a8 WICK SUPPORT 1
11 41711004 152948001  |JHAW & 0IL GAUGE WINDOW 1
11 41722031 ¥ 1 el RUBBER RING 1
11 41711022 EEDal BAFFLE PLATE 1
12 12923019 SA8783001 |yh£k6X6 WICK 6X6 1
13 12921005 SA8784001 [HE 4X &6 0IL TUBE 1
14 12921002 SA5072001 | &3 X &5 1=120 OTL TUBE L=120 1
15 12923019 SA6578001 |jHZE6 X 6 1.=300 WICK 6X6 1L=300 1
16 41723011 509043000 |yEMEs (1L=5) FELT 4
17 12923018 $49982000 |jHiZk4 X4 1.=400 WICK 4X4 1=400 1
18 12921002 S48189000 | &3 X &5 1.=280 OIL TUBE =280 1
19 41736002 SA5339101 |jHimEss OTL FEEDING PIPE 1
20 41712072 SA4789101 |[yhiZk B LOWER SHAFT WICK SUPPORT B 1
21 S04033 062060816  |IE4TM6 X 8 SCREW PAN M6 X8 1
22 41712073 145547001 | Ayl &L TUBE HOLDER 1
23 S04035 062400616 |#Z44M4 X 6 SCREW PAN M4 X6 1
25 12923018 SA8717001 |yhiZk4 x4 WICK 4 X4 1
26 12921005 SA8718001 [jHE d4X 6 0IL TUBE 1
27 41711015 525567000 [H1ZkJe13. 2 CORD HOLDER 13.2 3
27 41711014 149547000 |12k 6. 4 CORD HOLDER 6. 4 2
28 417530025 | 0A5401006 [#Z#4: (i #48]) M4 X 10DB  |SCREW PAN(S/P WASHER) M4 X 10 5
29 41711014 149547000 |HiLZE 6. 4 CORD HOLDER 6. 4 6
30 417530025 | 0A5401006 [#2#4: (7 #48]) M4 X 10DB  |SCREW PAN(S/P WASHER) M4 X 10 6
31 41711017 552907000 [F12k 216 CORD HOLDER 16 5
32 41711017 554482000 |HLZE 16 CORD HOLDER 16 1
33 417530025 | 0A5401006 [Wk4: Cifi #4F8) M4 X 10DB__ |SCREW PAN (S/P_WASHER) M4 X 10 6
34 41712066 SA4787001 | iR At CRANK WICK PLATE 1
35 41723027 SA5294001 |Fiyh£kL=90 FLAT WICK =90 1
36 41712068 SA4788001 [fityh 3 48 WICK SUPPORT 1
37 41723027 SA6593001 |HiyhZkL=180 FLAT WICK L=180 1
38 41723009 SA8720001 [JHi£k3 X3 WICK 3X3 1
39 12921002 SA8721001 | ¢3X &5 0IL TUBE 1
40 12921002 SA6576001 |jlE ¢3X &5 1=210 0IL TUBE L=210 1
41 41736001 $38265000 |kl TERMINAL L 1
42 41722016 142274101 |#5 2 2E4. 2 RUBBER CAP, 4. 2 1
45 41736301 SA8722001 |jHiME4 OTL FEEDING PIPE 1
46 12921006 SA8723001 | ¢6X $8 0IL TUBE 1
47 12923019 SA8724001 [JHi£k6 X6 WICK 6X6 1
48 12921005 SA8725001 [JHEF ¢4X ¢ 6 0IL TUBE 1
49 12923019 SA8726001 |iH1£k6 X6 WICK 6X6 1

24






Fo fLyhiEE 3 E /Lubrication

50 12923019 SA8727001 [7H£E6 X6 WICK 6X6 1
51 41723303 SA8728001 [k FELT 1
52 41723304 SA8729001 |k FELT 1
53 12923019 SA8708001 |Zk6X6 WICK 6X6 1
54 12921005 SA8785001 |V ¢4X &6 0IL TUBE 1
55 12911005 SA8732001 |y fELH AT SUB-TANK ASSY 1
56 12922010 SA3060001 |y T A VALVE PACKING 1
57 12936004 SA3040001 |y % OIL FEEDING PIPE 1
58 12921006 SA8733001 |l ¢6X &8 0IL TUBE 1
59 12922006 104450101 |#5 ¥ €8 RUBBER CAP, 8 1
60 12912038 SA3055101 | & TUBE CLIP 1
61 20123021 SA8734001 |k FELT 1
62 12921003 SA8735001 [l ¢5X &8 0IL TUBE 1
63 12921003 SA8786001 [l ¢5X &8 0IL TUBE 1
64 12936002 SA3946001 |45k OIL TERMINAL 1
65 41712340 SA8736001 |JHIAR OIL PLATE 1
66 417530025 | 0A5401006 [#Z4e (7 #4[E) M4 X 10DB _ [SCREW PAN(S/P WASHER) M4 X 10 2
67 417530025 | 0A5401006 [#Z4% (7 #4[E) M4 X 10DB _ [SCREW PAN(S/P WASHER) M4 X 10 1
68 12922001 SA2929001 [#5JFE12.5 RUBBER CAP 12.5 2
69 12923010 $38266000 |yHiEs ROTARY HOOK SHAFT FELT 2
70 12912038 SA3055101 | 3 TUBE CLIP 1
71 41712013 SA4650001  |Y—1& B Y-SENSOR PLATE 1
72 S05119 018402036 [#ZFEM4 X 20 BOLT SOCKET M4 X 20 2
74 W01001 025040236 |7 [EIM4 WASHER PLAIN M4 2
75 02008 028040246 | #5324 WASHER SPRING 2-4 2
76 41736303 SA3040001 [y’ 6B 0IL FEEDING PIPE B 2

26






G. F#It B /Threading mechanism

Fs Hs %45 - BE .
No. Part. No. Ref. No. S NAME OF PARTS Amt. wiE
1 41712077 SA3250001 |idZk&[HA ARM THREAD GUIDE A 1
2 S04030 062500616 [#2£TM5 X6 SCREW PAN M5X 6 1
3 41712078 SA4333001 |idZ 5 [HB ARM THREAD GUIDE B 1
4 S04030 062500616 [#24TM5 X 6 SCREW PAN M5X 6 1
5 41712079 SA6391001 |ikZkgsC ARM THREAD GUIDE C 1
6 S04030 062500616 [#24TM5X 6 SCREW PAN M5X 6 1
7 41702030 153049001 |HZkS AT UPPER THREAD GUIDE STUD 2
8 41713002 144588301 | Pkk55B THREAD TAKE-UP SPRING B 1
9 41713003 SA3255001 |2kt 4 TENSTON STUD 1
10 129530013 S31032001 |EZiEHE TENSION NUT 1
11 12928014 S12441001 |[iF-zh#4 WASHER 1
12 41713012 107606001 | A TENSTON SPRING H 1
13 41713005 159805001 |Je£k 5% TENSION DISC PRESSER 1
14 41713006 145446001 |Je 24 DISC TENSTON 2
15 41713001 SA3254001 | Jegk )i TENSION BRACKET 1
16 417515012 100402004 | [ 5E B 4T SM3. 57 SET SCREW SM3. 57 1
17 S10019 SA4143001  |#Z4TM6 X 6 SET SCREW (FT) M6X6 1
18 41702031 S12699000 [FaZk4y TENSION RELEASE PIN 1
19 41713007 SA3256001 | ZRFTHIA TENSION STUD A 1
20 41713009 100136001 |2z Ht TENSION NUT 1
21 41713010 SA4146101 |35 SUB TENSION SPRING 1
22 41713006 145446001 | Jegidt DISC TENSION 2
23 41713301 SA8691001 |HL7E£k4l THREAD GUIDE ARM 1
24 N01024 021400306 |7\ fAMEEEM4 NUT 3M 4 1
25 41726014 SA3257101 |EIFFZE S A NEEDLE BAR THREAD GUIDE A 1
26 41712082 SA3258001 |EI#THiEL S H D N-BAR BUSH THREAD GUIDE D 1
27 41203018 152881001 |ZRAHIZS2HAE NEEDLE COOLER ASSY 1
27 41222019 ZE3k 1
28 $10019 012060636 |H24]M6 X 6 SET SCREW SOCKET (FT) M6X6 1
29 41223043 152883000 |yH#i8 X 15.5 FELT 8X15.5 1
30 41213008 152884001 |idZk4 NEEDLE COOLER THEAD GUIDE 1
31 409511017 | 062670412 |#24TSM3. 57-40 X 4 SCREW PAN SM3.57-40X 4 1
32 | 4171301300 IR AR A A THREAD TENSION REGUALATOR ASSY 1
33 | 4171301400 I e 2 B 2 A THREAD TENSION REGUALATOR ASSY 1

28






H., %43 ¥ /Bobbin winder mechanism

FFs

5%

SEMHS

b
i

No. Part. No. Ref. No. S NAME OF PARTS Amt. wiE
1 301491 SA8650001 | k3% TOP COVER 1
2 41702033 SA3290001 |k F k% SHAFT BW-LEVER 1
3 S09019 012500536  [#Z4TM5 X 5 SET SCREW SOCKET (FT)M5X 5 1
4 41709026 SA3291001 [#5:2k T4 BOBBIN WINDER LEVER 1
5 41702034 SA4171001 |35 H:4y SPRING HOOK 1
6 41712084 152936001 |#R 0% PLATE SPRING 1
7 41712085 152937001 |# P& WASHER 1
8 504077 062350616 [IE4TM3. 5X 6 SCREW PAN M3.5X6 1
9 W01015 159486001 | #[&] WASHER 1
10 H05006 048050342 [#4EES RETAINING RING E5 1
11 41702035 SA3293001 |#HZ £/ STUD B-WINDER 1
12 41709027 SA1984001 [#2:8 KB 4R BOBBINPRESSER ARM 1
13 S04081 062401216  [#24TM4 X 12 SCREW PAN 4X 12 1
14 41712086 SA3294001 |#2:0 JEAT BOBBIN PRESSER 1
15 417515006 | $23418002 [#B4TM4AX 5 SCREW M4 X5 1
16 41709028 SA3295001 |HZF)R CLAW B-WINDER 1
17 S09006 012400436  |WZ4TM4 X 4 SET SCREW SOCKET (FT)M4 X 4 2
18 41727007 S10438001 |33 SPRING TWIST 1
19 H05006 048050342 |#4PEIES RETAINING RING E5 2
20 41708025 SA4796001 |#E SPACER COLLER 1
21 41702036 SA3296001 |#&4kfh BOBBIN WINDER SHAFT 1
22 41703021 SA3297001 |4 2% WHEEL B-WINDER 1
23 41722017 120448001 |#% 5z &l BOBBIN WINDER RUBBER BAND 1
24 S09006 012400436 |I25TM4 X 4 SET SCREW SOCKET (FT)M4 X4 2
25 W01015 159486001 |#[&] WASHER 2
26 41711063 SA1988001 |#&ith s BOBBIN SUPPORT 1
27 41727008 S10268001 |43 SPRING 1
28 41702037 SA3298001 |1k-zh4h STPPER SHAFT B-WINDER 1
29 41719001 SA3299001 |47)7] KNIFT 1
30 S04030 062500616 |I25TM5X 6 SCREW PAN M5X6 1
31 1291301100 | SA1994101 [FseksseslH 1 BOBBIN WINDER TENSION ASSY 1
32 12913007 145446002 |24 DRIVING WHEEL B-WINDER 2
33 12927016 100401022 | Je2kipis TENSION SPRING 1
34 129530013 | S$31032001 |EZRiEE} TENSTON NUT 1
35 12928014 S12441001 |ik5h#E WASHER 1
36 S09019 012500536 |HZ4TM5 X 5 SET SCREW SOCKET (FT)M5X 5 1
37 41713302 SA1359001 |7 ZR4T SPOOL PIN 1
38 S04038 062061016 |#25TM6 X 10 SCREW PAN M6X 10 6
39 41704002 SA4797101 |HBLRINBh%S DRIVING WHEEL B-WINDER 1
40 $10018 $23651001 | 52 2%TM6 X 0. 75-6 SET SCREW SOCKET (FT)M6 X 6 2
41 41722002 117934001 |#5 ¥ %E13.5 RUBBER CAP, 13.5 1

30






J. V£k3EE /Thread trimmer mechanism

= = = =N
’;ff Pafff;o. éffﬁ? B LLTR NAME OF PARTS ﬁf £
1 41710003 SA3301101 [b)k ™% THREAD TRIMMER CAM 1
2 S10018 S23651001 [ [ 2 BRETM6 X 0. 75-6 SET SCREW SOCKET (FT)M6 X 6 2
3 41712087 SA4798001 | H ik 22 AR SETTING PLATE SOLENOID 1
4 41730001 SA5135101 |28 e fik'ek THREAD TRIMMER SOLENOID 1
5 102031 017400802  [#=#:M4 X8 BOLT M4 X8 2
6 02008 028040246 |3 H |24 WASHER SPRING 2-4 2
7 W01001 025040236 [F-# B M4 WASHER PLAIN M4 2
8 41702038 SA3307001 | EHfEERAT SOLENOID LEVER 1
9 S09006 012400436  [1Z£TM4 X 4 SET SCREW SOCKET (FT)M4 X 4 1
10 41722020 154599000 | Lk 22 v 44 B SOLENOID CUSHION 1
11 41728033 502445001 | [E WASHEWR 1
13 417530035 | S55484002 |WEA% Gy HE ) M5X 10 |BOLT SCREW SOCKET (SP/WASHER)M5 X 10| 2
14 41712088 SA4799001 |BRA) AT PUSHING LEVER D-LEVER 1
15 417530012 | SA3306001 |E%iE4T7-3 SHOULDER SCREW 7-3 1
16 | 4171211100 | SA3309101 |44k Bk EhATF4H 4 TR-DRIVING LEVER 1
17 41703022 SA3310001 |f)2k#e COLLAR TR-TRIMMER 1
18 41702039 SA3311001 |24t COLLAR SHAFT 1
19 417512009 | S46903001 |#Z4TM4 X 5 SET SCREW M4 X5 1
20 H05029 048040342 [#4FEE4 RETAINING RING E4 1
21 41702040 SA3315001 [DIZRATV THREAD TRIMMER RODV 1
22 | 4170500300 | S32465101 |[F3L 444 BALL JOINT ASSY 2
23 N01021 021060106 |12 REM6 NUT 1 M6 2
24 417512005 | S32462001 |BriZ4TBM6 SHOULDER SCREW B M6 1
25 NO1012 021060306 |/ fIZHRIMGE NUT 3 M6 1
26 S10018 $23651001 |[H £ H2%TM6 X 0. 75-6 SET SCREW SOCKET (FT)M6 X 6 1
27 41703023 231071001 |4hESX15 BUSH 8X 15 1
28 41702041 SA3312201 |BREHAT 5 1) %k GUIDE SHAFT 1
29 41727009 SA3313101 |38 SPRING COMPRESSION 1
30 41722018 154596000 |k jZ Hu & CUSHION 1
31 417512005 | S$32462001 |B:i25TBM6 SHOULDER SCREW B M6 1
32 NO1012 021060306 |/~ fft2HEM6 NUT 3 M6 1
33 417510003 | S25475101 |#Z%TM6 X 19 SET SCREW M6X 19 1
34 NO1021 021060106 |2 EEM6 NUT 1 M6 1
35 41712089 SA4546001 |41Z6AT ATV THREAD TRIMMER LEVER V 1
36 41712090 SA3317001 |[¥1284T#FH THREAD TRIMMER LEVER H 1
37 41712341 SA8652001 |H1Z&FLATD MOVING KNIFE LEVER 1
38 41705306 SA8654001 [V1£kATH THREAD TRIMMER ROD H 1
39 | 4170500300 | S32465101 |4%3L4H A BALL JOINT ASSY 2
40 NO1021 021060106 |#ZH£E M6 NUT 1 M6 2
41 417512005 | S$32462001 |Bt#245TBM6 SHOULDER SCREW B M6 2
42 NO1012 021060306 |7~ B2 £EM6 NUT 3 M6 2
43 41702042 SA3319101 | JJZRAT ATl SHAFT TR-TRIMMER LEVER 1
44 41728023 SA4545001 |3 SPACER 2
45 H03006 048080142 |4 A $4 I C8 RETAINING RING EXTERNAL C8 1
46 S10019 012060636 |#24TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 2
47 41712342 SA8655001 |3 44 SPRING HOOK 1
48 41727010 SA3321001 | VR4 frgnss SPRING EXTENSION 1
49 S05123 018501236 |MZAEM5 X 12 BOLT SOCKET M5X 12 2
50 02001 028050246 |#f 525 WASHER SPRING 2-5 2
51 41728028 146354002 |# &5 WASHER PLAIN 5 2
52 400680 SA8656001 |5h JJ4F MOVING KNIFE LEVER 1
53 41702311 SA8657001 | JJ AT #h SHAFT MOVABLE KNIFE LEVER 1
54 S10019 012060636 |HZETM6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
55 41712343 SA8658101 |5 JJIEAT M-KNIFE CONNECTING PLATE 1
56 417530013 | SA4354001 [B¥i24T6-1.8 SHOULDER SCREW 6-1.8 1
57 41715001 SA5157101  |&l#A NEEDLE PLATE A 1
58 | 4170903000 | SA6596001 |Z)J)E &4EF MOVABLE KNIFE ASSY F 1

32






J. V£k3EE /Thread trimmer mechanism

Fr5

=

SHEM45

b
el

No. Part. No. Ref. No. TR NAME OF PARTS Amt. HiE
59 417530014 | SA4518001 |Px#24T MOVABLE KNIFE SHOULDER SCREW 1
60 41728007 SA4519001 |z 7] #& THRUST WASHER 1
61 41728008 S00705001 [#hJ][E & MOVABLE KNIFE COLLAR 1
62 41728009 SA6397001 [#70.2 M-KNIFE SPACER TO. 2 1
62 41728009 SA3334001 [#70.3 M-KNIFE SPACER TO. 3 1
62 41728009 SA6398001 [#470.4 M-KNIFE SPACER TO. 4 1
63 41719002 SA7944001 |[# 5 JJFL FIXED KNIFE FL 1
64 504036 062300416  [#RETM3 X 4 SCREW PAN M3X4 2
65 W01002 025030236 [ [EM3 WASHER PLAIN M3 2
66 41712094 SA3336101 |%£fLAR2. 4C0. 4 NEEDLE HOLE PLATE 2.4C0. 4 1
67 417517001 100360003 |#Z%] SM2. 38 SCREW 2
68 41712095 SA6273101 | KiERR 5 HEEU SHUTTLE BASE COVER HOOK U 1
69 02007 028030246 | #1323 WASHER SPRING 2-3 2
70 W01002 025030236 | FEM3 WASHER PLAIN M3 2
71 S04036 062300416 [I2ETM3 X 4 SCREW PAN M3X4 2
72 S02039 S25310101 [#24TM4 SCREW, FLAT M4 2
73 417515008 | SA3538001 |MZ4TM4 X8 SCREW, M4 X8 2
75 | 4171500100 | SA5157101 [%EFkrRAZLAt: NEEDLE PLATE A ASSY 1

34







K. 238 /Thread wiper mechanism

=] A= =) =) E=N
o | e | e B AT NAUE OF PARTS |
1 41730002 SA5208001 L ikt THREAD WIPER SOLENOID ASSY 1
2 41727011 S41206001 EE L THREAD WIPER SPRING 1
3 41728011 S41205001 ] WASHER PLAIN 1
4 41726007 $25456001 HZER PLUNGER PIN 3
5 41712210 SA5217001 AL H R BR 2 BE AR T-WIPER SOLENOID SETTING PLATE 1
6 41711011 SA4806001 LAk 5 SOLENOID COVER 1
7 S04082 062300616 BEETM3 X 6 SCREW PAN M3X4 6
8 S04082 062300616 PEETM3 X 6 SCREW PAN M3X4 2
9 41712096 SA5218001 HER T3 THREAD WIPER SHAFT BRACKET 1
10 S05116 018400836 BEAEMA X 8 BOLT SOCKET M4 X8 1
11 W01001 025040236 B4 WASHER PLAN M4 1
12 | 4170204400 | SA1967001 128 A2 A THREAD WIPER CRANK ASSY 1
13 H05029 048040342 4B E4 RETAINING RING E4 1
14 41708007 $25454001 WEA X B SET SCREW COLLAR 1
15 417515005 | S25279001 B24TM3. 5-5 SET SCREW (CP)M3.5-5 1
16 41727012 SA2287001 I SPRING 1
18 41712097 SA5219001 HEAT THREAD WIPER ROD 1
19 W01024 110735001 g WASHER 1
20 H05002 048030342 4183 RETAINING RING E3 1
21 41712098 S10470101 HLEMN WIPER 1
22 417S15013 | 060400516 BEETMA X 5 SCREW BIND M4 X5 1
23 41708008 146288001 FH2E Hh 14 P THREAD WIPER STUD COLLAR 1
24 41728034 S03677001 g WASHER 1
25 41730003 SA5213001 {5 b TR A STOP SWITCH ASSY 1
26 417530306 | S55485001 WA Criy B D M5 X 15 BOLT SOCKET (S/P WASHER) M5X 12 2
27 41730059 L AEA PLUGIN A 1
28 41730060 i EB PLUGIN B 1

36






L. fA2k3EE /Tension release mechanism

FFs

AR

SEMHS

HE

No. Part No. Ref. No. T2 NAME OF PARTS Amt. #iE
1 41730004 SA4855001 FA LR FLRE )V TENSION RELEASE SOLENOID HV 1
2 L02031 017400802 HEREMA X 8 BOLT M4 X8 2
3 02008 028040246 R 2-4 WASHER SPRING 2-4 2
4 W01001 025040236 g 4 WASHER PLAIN M4 2
5 L02071 017401415 BEREMA X 14 BOLT M4 X 14 1
6 N01024 021400306 Vav il $5All! NUT 3 M4 1
7 W01001 025040236 -2 M4 WASHER PLANT M4 1
8 41722020 154599000 HAL Tk 2 1 2 SOLENOID CUSHION 1
9 41712099 SA6389001 LTk 22 5 AR SETTING PLATE SOLENOID 1
11 41702045 SA3347001 FALZRFT TENSION RELEASE BAR 1
12 H05029 048040342 1 BlE4 RETAINING RING E4 1
13 W01009 025050236 P 5 WASHER PLAIN M5 1
14 41727013 SA3348001 R SPRING COMPRESSION 1
15 41711013 SA3349001 HL Gk o SOLENOID COVER 1
16 417530012 | SA3306001 BUBEI7-3 SHOULDE SCREW 7-3 2
17 41722021 081007070 OJF [ElP7 0 RING P7 2

38






P. ZE3EE /Air pressure mechanism

=] A= =) =) E=N
o | e | e B AT NAUE OF PARTS |

1 61911006 SA8659001 TRER AIR TUBE R 2.5
2 61911006 SA8659002 TRER AIR TUBE R 2.5
3 61911006 SA8660001 TREL AIR TUBE L 2.5
4 61911006 SA8660002 =R L AIR TUBE L 2.5
5 41711010 SA8661001 e 266505 SPIRAL 650S 2
6 41711015 525664000 HHLZE 13, 2 CORD HOLDER 13.2 1
7 41711014 149547000 28 526. 4 CORD HOLDER 6. 4 2
8 417530025 | 0A5401005 | #ZAE (i #8F8)) M4 X 10DB SCREW PAN (S/P WASHER) M4 X 10 3
11 41730077 SA5289001 JRARKV110-4E-3F MANTFOLD3 1
12 41730076 $39116100 FEL I ®KV 1 10—4E SOLENOID VALVE KV110-4E 2
13 40728003 SA5283001 HAE R STLENCER 2
14 40730024 SA5282001 SRR ATR VALVE 1
15 417530026 | S09228000 sk NIPPLE 1
19 42130096 SA6573001 FENFFHVHKS VALVE VHK3 1
20 407512002 | 153274001 TR B ET SCREW 3
21 41712106 SA5286101 I % B AR SETTING PLATE VALVE 1
23 417530024 | 018503036 BEAEM5 X 30 BOLT SOCKET M5X 30 2
23 N01024 021400306 B2 REM4 NUT 3 M4 2
24 41730022 SA5191001 W Ik 24 VALVE HARNESS X 2 ASSY 1
24 61807021 BERRESY100-30-A CONNECTOR 2
25 40730010 e S SPIRAL TUBE 6
25 40736001 B Bk THREADED BUSHING FITTINGS 1
27 417830015 | 032422003 ARBEAT WOOD SCREW 2
31 41730078 $53982000 FEL B 1) 75 AR SOLENOID VALVE COVER 1

40






Q. HEMWAIEE /Power supply equipment mechanism

Fs Hs %45 - BE .
No. Part. No. Ref. No. S NAME OF PARTS Amt. wiE
1 41711017 525567000 |HL2kFe16 CORD HOLDER 16 1
2 41711014 149547000 |JEZ:#R6. 4 CORD HOLDER 6. 4 1
3 41711014 625010000 |JEZEAHR6. 4 CORD HOLDER 6. 4 5
4 4175830025 | 0A5401006 |#2#4: (Hr#&pE)M4 X 10DB  [SCREW PAN(S/P WASHER) M4 X 10 7
5 41730851 SA8521001 [ Ji s/ 87 2840 4: 13020  |H-POSITION SENSOR 3020 ASSY 1
6 504076 062300816 [#24TM3 X8 SCREW PAN M3X8 3
7 4173030800 | SA8521001 [Z2&IF ek 4ift 13020 |SAFETY SWITCH PLATE ASSY 342G 1
8 41712344 SA8523001 [Z2 4T FKART3020 SAFETY SWITCH PLATE 3020 1
9 41711314 SA5730101 [JFoe ks SAFETY SWITCH BASE 1
10 41727302 SA5731001 |FFIcipsE SAFETY SWITCH SPRING 1
11 41711315 SA5732101 [FFRFHA SAFETY SWITCH LEVER 1
12 41730309 SA8524001 |z 4=t SAFETY SWITCH ASSY 1
13 417530308 | SA7293001 |HZH: R M3 X 12 SCREW PAN(S/P WASHER) M3 X 12 2
15 417530025 | 0A5401006 |h24% (i HFE) M4 X 10DB  [SCREW PAN(S/P WASHER)M4 X 10 2
16 41711014 149547000 |JEZkH6. 4 CORD HOLDER 6. 4 1
17 417530025 | 0A5401006 [#Z4% (744 F8)M4 X 10DB  |SCREW PAN(S/P WASHER)M4 X 10 1
19 41730030 SA8527001 _[{5 IE FF I8 T3020 STOP SWITCH HARNESS 3020 1
20 41730312 SA8528001 [F128 ML RE Bk H 28 WIPER SOLENOID HARNESS 3020 1
21 41730313 SA3486001 [#h£k350 GROUND WIRE 350 1
22 41730314 SA5433001 [fEHhek GROUND WIRE 1
23 417530025 | 0A5401006 [#Z4% (G #4F8)M4 X 10DB |SCREW PAN(S/P WASHER)M4 X 10 1
24 417530025 | 0A5401006 [#Z4% (344 F8)M4 X 10DB |SCREW PAN(S/P WASHER)M4 X 10 2
25 41730315 SA8532001 DCX )z #4144 DC-FAN MOTOR ASSY 2
26 41730316 SA8533001 [DCK Lk DC-FAN HARNESS 1
27 417530309 | 0A5403006 |42 (77 #4F8) M4 X 30DB |SCREW PAN(S/P WASHER) M4 X 30 8
28 41711026 554482000 [HiZk 23 CORD HOLDER 23 1
29 41711026 554482000 [H1Zk 23 CORD HOLDER 23 1
30 417530025 | 0A5401006 [#Z4% (G734 F8)M4 X 10DB |SCREW PAN(S/P WASHER)M4 X 10 2
33 41711319 SA8881001 [khi#Es QUICK TUBE 1
34 41711009 SA6366001 [#2JiE% 1408 SPIRAL TUBE 1

42






S. k38 /Motor mechanism

=] A= =) =) E=N
o | e | e B AT NAUE OF PARTS |
1 41730047 780991001 iR 20 44CDD-430D MOTOR ASSY CDD-430D 1
2 41730320 3020 4= 48 2210 ELECTRICAL CONTROL BOX 1
3 40931008 HLATL R 2 RUBBER SPACER 4
4 S05088 JEFEM6 X 45 BOLT SOCKET M6 X 45 4
5 41730070 LEDJT (TD-5) LED LIGHT (TD-5) 1
6 41732180 BLZE & B LA RACK PALLET COMPONENTS 1
7 41532020 Ik CASTERS 4
11 41712108 FER LRI SWITCH MOUNTING BRACKET 1
12 S05048 018401036 FEETMA X 10 BOLT SOCKET M4 X 10 2
13 N01024 021400306 N A BEREMA NUT 3 M4 2

42






T. B¥RIFXHK ER/Foot switch pedal mechanism

= = = = =
o | e | meiw | NAIE OF PARTS e |
1 41730045 SA6038001 23 BT LA 2-PEDAL FOOT SWITCH SW ASSY 1
2 41727018 $38168001 R SPRING COMPRESSION 10X 30 1
3 41727019 $38170001 L FOOT PEDAL SPRING 2
4 41730046 $36260000 JF5% VX PIN BUTTON MICRO SWITCH VX 3
5 41712115 S38174000 JEIEE AR FOOT PEDAL 2
6 41712116 $38175001 JEV B 4 AR PROTECTION PLATE PEDAL 2
7 41712117 $38176101 FLEEAR SPRING PLATE 2

46



47



3020 FE #2485 -DH-V5/3020 ELECTRIC CONTROL PANEL

e

KRS

N FIAR NAME OF PARTS ¥ EAmt. &E
0. Part. No.

1 41730557 LR -DH-V5 SUBSTRATE 1
2 41726100 BEAE 1 STUD

3 41730558 Hi ¥ -DH-V5 THE FRONT PLATE 1
4 41730559 1 H-DH-V5 RESTSTANCE 1
5 41726101 12412 STUD

6 41730567 FHL % A 1-DH-V5 CIRCUIT BOARD 1 1
7 41730560 S EN S -DH-V5 RADTATOR 1
8 41726102 12413 STUD

9 41730561 Hi % 48 25 -DH-V5 COVER 1
10 417504001 24T 1 SCREW

11 41730562 J&i B —DH-V5 THE REAR PANEL 1
12 41730568 FHL % A 2-DH-V5 CIRCUIT BOARD 2 1
13 41730563 X[ #1.1.3020-DH-V5 MOTOR (X) 1
14 41730564 Y [f1] B3, 41.3020-DH-V5 MOTOR (Y) 1
15 41730565 717 F H1-DH-V5 MOTOR (2) 1
16 41730555 T Hh B AL-DH-V5 SOINDLE MOTOR 1
17 41730556 JE P B —DH-V5 PEDAL 1

48




49

48



Z M${E/Accessories

Fs Hs %45 - BE .
No. Part. No. Ref. No. S NAME OF PARTS Amt. wiE
1 20131038 S06706001 fik i SILICONE OIL 1
2 41718004 S44633001 }2 O LAN BOBBIN LAN 3
4 40319006 145646019 HLEEDP X 17<#19> NEEDLE DP X 17 4
5 10131004 142443001 1222 7] () SCREW-DRIVER (SMALL) 1
6 10131003 118837001 1222 )] (Ff) SCREW-DRIVER (MIDDLE) 1
7 30131005 107779001 RELHRTF6 X T WRENCH 6 X 7 1
8 30131006 100887001 XFERFEX10 WRENCH 8X 10 1
10 30131007 S07783001 W7sAIRT1.5 HEXAGONAL WRENCH 1.5 1
11 20131046 142002001 7S AR -2 HEXAGONAL WRENCH 2 1
12 30331010 154125001 WS HIRTF2. 5 HEXAGONAL WRENCH 2.5 1
13 30131012 142721001 S AR T3 HEXAGONAL WRENCH 3 1
14 20131047 118064001 Py 7S R 4 HEXAGONAL, WRENCH 4 1
15 20131056 150335001 WIS HEXAGONAL WRENCH 5 1
16 | 4121208400 | SA4103001 PR B ZHAED EYE GUARD SET D 1
28 417530025 | 0A5401005 [ #Z#4 (i #4H)) M4 X 10DB SCREW PAN (S/P WASHER)M4 X 10 2
30 | 1013100700 | S40574309 2R 2 A0 A 2D THE COTTON STAND ASSY 2DTHF 1
59 11631008 114483002 JH A7 A OILER ASSY 1
60 20131037 $55663001 VHT R 2L A OIL TANK ASSY 1
61 10131002 101572102 1222 7] (Fh) SCREW-DRIVER (MIDDLE) 1
71 20131051 BT FORCEPS 1
72 41712355 B H W22 7] NEEDLE PLATE SPECIAL SCREWDRIVER 1
73 11411029 VES 2R Qi AR) INJECTOR (GREASE) 1
74 41731001 Vi A MANUAL 1

50



51

50



W4, ME3EE GEWMH) /Attachment set(Option parts)

Mo | e | R | mmran NASE OF PARTS o
2 | 41730074 | SA4816001 55K ZEFZ1-N  |FIBER AMP FZ1-N 1
5 S05127 | 62300616 [FE£TM3 X 6 SCREW_PAN M3 X6 2
6 | 41730073 [ SA4819001 | )5 4] 4% % 2§PRD—{FIBER PRD-410 1
7 | 41712115 | SA5194001 |44 B 22 [ 52 #k SENSOR SETTING PLATE 1
8 | 417513301 | SA8597001 |BEH#EM5 X 12 BOLT SOCKETM5 X 12 1
9 | 41711014 | 149547000 | )& . 3e6. 4 CORD HOLDER 6. 4 1
10 | 417530025 | 0A5401006 |[#24% Cify #48) M4 X 10]SCREW PAN(S/P WASHER)M4 X 10 | 1
11 | 41712635 o 2 2EDX ARM THREAD GUIDE DX 1

51







W5. AhEBEEE /External work clamp mechanism

g = = B
FN?O# Paf::l’;o. %fﬁﬁoﬁ S NAME OF PARTS Am‘gE it
1 42230821 S HLCT2B16-30D ATR CYLINDER CJ2B16-30D 1
2 40736004 AL Bk (BAZM5)|ADJUSTABLE PIPE JOINT 2
3 401738 42201821 | AT GUIDE ROT SEAT 1
5 401740 42202821 |FFFC GUIDE ROT C 1
6 401737 42209831 |IKzhHR DRIVE PLATE 1
7 S05127 62300616 |IZE£TM3 X6 SCREW PAN M3 X6 1
8 N01017 021500216 |/~ ff1 12 BEM5 NUT 2 M5 2
9 41728028 | 146354002 |#E5 WASHER PLAIN 5 1
10 401743 42209837 | M AE N 4B PEN DEVICE MOUNTING PLATE 1
11 505048 018401036 |WZHEM4 X 10 BOLT SOCKET M4 X 10 2
12 505052 PEAEM3 X 10 BOLT SOCKET M3 X 10 4
13 41711005 | S36475000 |BZ4TM5 SCREW M5 2
14 401735 42211811 | GUIDE BUSHING 1
15 401734 42209817 | 28 22 Y PEN RACK 1
16 42231815 M PEN 1
17 40527015 L SPRING 1
18 401739 42208821 |8 SET SCREW COLLAR 1
19 505048 018401036 |WZHEM4 X 10 BOLT SOCKET M4 X 10 2
31 417515003 | S23849001 |ME4TMAX 12 SCREW M4 X 12 4
32 401614 AL ARA ATR CYLINDER FIXING PLATE A 1
33 42230822 S HCQ2B12-15D AIR CYLINDER CQ2B12-15D 1
34 505048 018401036 |WZFEM4 X 10 BOLT SOCKET M4 X 10 2
35 40736048 [ERLIEREE 7S B STRAIGHT PIPE JOINT M5 2
36 401742 42201822 | FAT4 GUIDE ROT FRAME 1
37 505010 018401236 |WZHM4X 12 BOLT SOCKET M4 X 12 2
38 42226508 401741 | SHTD GUIDE ROT D 2
39 401733 42209816 |BEEEH CONNECTING BLOCK 1
40 S05127 62300616 |HZETM3 X6 SCREW PAN M3 X6 1
41 401615 42216811 | K HsJHIA WORK CLAMP A 1
42 S09019 012500536 |B2%IM5X 5 SET SCREW SOCKET (FT) M5X5 2
43 12912327 HLZR ] 5 WIRE CLIP 1
44 | 417530025 | 0A5401006 |WZFe CiHr# M) M4 X 10DB |SCREW _PAN (S/P WASHER) M4X10 1




53

52



Ga. LI E—%izK/Gauge parts list

53

= =] == =
F5 | aRfs S F B Ref. No. TR NAME OF PARTS B &
No. Part No. Amt.
1 41716001 A/S42843001 [ JEIA WORK CLAMP A 1
2 B/S42844001 b % 4B WORK CLAMP B 1
3 C/S42845001 o & JJHIC WORK CLAMP C 1
4 41716004 D/S42846001 & JEID WORK CLAMP D 1
5 £/S42847001 rh & JHIE WORK CLAMP E 1
6 41716021 F/157237001 rh [ JEIR WORK CLAMP F 1
7 G/157592001 i R I WORK CLAMP G 1
8 41716010 J/542848001 o WORK CLAMP J 1
9 A-CUT/S40214001 & JEIA WORK CLAMP A—CUT 1
10 B-1./549448001 & JEIA WORK CLAMP B-L 1
11 XA/S42849101 b % JHIA WORK CLAMP XA 1
12 41716003 H/SA4811001 b & JEIH WORK CLAMP H 1
13 41712094 | 2.4C0.4/SA3336001 AR 2.4 NEEDLE HOLE PLATE &2.4 1
14 41715002 2.0/SA5221001 R ¢ 2.0 NEEDLE HOLE PLATE $2.0 1
15 41715005 3.0C1. 5/SA5222001 LR ¢ 3.0 NEEDLE HOLE PLATE ¢3.0 1
16 1. 6/SA7191001 R ¢ 1.6 NEEDLE HOLE PLATE & 1.6 2
52

54



	3020说明书使用说明
	3020英文版 1
	3020说明书中文版（总）
	3020中文版 3
	3020中文版 4
	3020中文版 5
	3020中文版 6
	3020中文版 7
	3020中文版 8
	3020中文版 10
	3020中文版 11
	3020中文版 12
	3020中文版 13
	3020中文版 14
	3020中文版 15
	3020中文版 16
	3020中文版 17
	3020中文版 24
	3020中文版 25
	3020中文版 26
	3020中文版 27
	3020中文版 28
	3020中文版 29
	3020中文版 30
	3020中文版 31
	3020中文版 32
	3020中文版 33
	3020中文版 60
	3020中文版 61
	3020中文版 62
	3020中文版 63
	3020中文版 64
	3020中文版 65
	3020中文版 66
	3020中文版 67
	3020中文版 68
	3020中文版 69
	3020中文版 70
	3020中文版 71
	3020中文版 72
	3020中文版 73
	3020中文版 74
	3020中文版 79
	3020中文版 80
	3020中文版 81

	3020说明书英文版组合
	3020英文版 3
	3020英文版 4
	3020英文版 5
	3020英文版 6
	3020英文版 7
	3020英文版 8
	3020英文版 10
	3020英文版 11
	3020英文版 12
	3020英文版 13
	3020英文版 14
	3020英文版 15
	3020英文版 16
	3020英文版 17
	3020英文版 24
	3020英文版 25
	3020英文版 26
	3020英文版 27
	3020英文版 28
	3020英文版 29
	3020英文版 30
	3020英文版 31
	3020英文版 32
	3020英文版 33
	3020英文版 60
	3020英文版 61
	3020英文版 62
	3020英文版 63
	3020英文版 64
	3020英文版 65
	3020英文版 66
	3020英文版 67
	3020英文版 68
	3020英文版 69
	3020英文版 70
	3020英文版 71
	3020英文版 72
	3020英文版 73
	3020英文版 74
	3020英文版 79
	3020英文版 80
	3020英文版 81


	3020-说明书目录
	1-342G-A1
	2-342G-A1
	3-342G-A1
	4-342G-A1
	5-342G-A2
	6-342G-A2
	7-342G-B
	8-342G-B
	9-342G-C1
	10-342G-C1
	11-342G-C2
	12-342G-C2
	13-342G-C3
	14-342G-C3
	15-342G-D1
	16-342G-D1
	17-342G-D1
	18-342G-D1
	19-342G-D2
	20-342G-D2
	21-342G-E
	22-342G-E
	23-342G-F
	24-342G-F
	25-342G-F
	26-342G-F
	27-342G-G
	28-342G-G
	29-342G-H
	30-342G-H
	31-342G-J
	32-342G-J
	33-342G-J
	34-342G-J
	35-342G-K
	36-342G-K
	37-342G-L
	38-342G-L
	39-342G-P
	40-342G-P
	41-342G-Q
	42-342G-Q
	43-342G-S
	44-342G-S
	45-342G-T
	46-342G-T
	47-342G-Z
	48-342G-Z
	49-342G-W4
	50-342G-W
	51-342G-Ga
	52-342G-Ga
	W5.pdf
	1-A3-图片1
	2-A3-明细1
	3-C1-图片1
	4-C1-明细1
	5-C1-图片1
	6-C1-明细2
	7-C2-图片1
	8-C2-明细1
	9-C2-图片1
	10-C2-明细2
	11-C3-图片1
	12-C3-明细1
	13-W5-图片1
	14-W5-明细1


